HIRO30

Instruction Manual
EREREAE

B AELANCDT OB ERBET. JKBFTATL) ELKBFEN [l B EBHT

EEVGHEIC, [1. ML EIAD BRI T HEEA<ZEW ]I 83T ® =fRER($%)#93,700g
BT R ORI T BIAEN (EAT3/\yT)—ESC-TL—RFICENREVET,)
Z = e . M SPEC
B COFBBEER. KMICEFTIFREL TLESL, .
. o - a . @ Overall weight (reference): Approx. 3,700g
¥ BENRDEYD, FELEMEIREEETIHENHNET, (Varies depending on the type of battery, ESC,
B Before assembly, make sure to completely read this instruction blade or other parts used.)

manual. In particular, make sure to read the "1. Read before
assembly" section before assembly and operating the unit.

B Keep this instruction manual in a handy, safe place.

% In order to make improvements to this product, specifications
may be altered without prior notice.

188mm

| 5555 Sold separately |

B 41> 7L —K:550mm

W 57— /7L —K:85-95mm

W /Sy T U= F g LR —/8y T — 6S(22.2V) 4,500-5,500mAHE3E
EHEIEEY 1 X (1845mm. 5&56mm., £&138mm)

W E—4%2—T75YLXE—%2— 06>+ 7h KV1100

W ESC(7>7):6S3tic  120ALL L #E3E

B 7OFRtyh 120°27 Y 2 E—REEBED VR (5 #E,

3Y—R+T4—%—RK-38h (T ILAN—Z2—EvF) Jv/10

367mm

M Main blade: 550mm 1,160mm
M Tail blade: 85-95mm
M Battery: Lithium polymer battery 6S (22.2V) 4,500-5,500mAh recommended AL LT L— K L=550{EMHE
Mountable size (Width 45mm, height 56mm, length 138mm) 5 — S I +
¥7—JLTL— K L=86 S
Il Motor: Brussless motor 06 shaft KV1100 % Main blade L=550 R
M ESC (amp): 6S 120A or better recommended >:<Tai| blade L—g6

M Transmitter set: A transmitter with 120° swash mode function.
HIRO330 LIMIMNEeED ©2017

3 servos + rudder servo and 3 axis (aileron, elevator, pitch) gyro
MADE IN JAPAN No.10H15




B R
Table of Contents

1. 2 IO DRI T B EE AL 7T EUN e 1 1. Read before assembly -« -wssersessrssrssmssmsnsiniinsii e 1
AT DOFEFHE A KD FL TG overveveeneneiiniee 8 + SCreWs ANd MEASUTCITICILS -+ +rwrrerreerserserremrrrrreersensenreesenseseeseessenesees 8

s I PP ZATE TR G 0D v 9 - Necessary items not included in this Kit -« eseeeesseesesnnsinnnn. 9

D RELAT R +eeveeeemermermen et 11 2. ASSEIMDLY +++esesessessessess it 11
3B 7 S22 LT DUNT ettt 36 3. REPAIT PArts +rereesseessesssesseessessetsseis sttt 36
DN ] AU oottt 37 PATES [ESE r+evvvreerrnreeesmnmmremnittestte ettt e e e e 37

1. M 28O BF1ICHT AL S
Read before assembly

AL ZIRD BRNICRED DT
BFUSIEELN,

For safety reasons, observe the following
precautions before assembly.

ZOME, b R—EEBE FIFWe2E HhEH
GBI 2012, RATHTIZ
{BREALTEE W,

HAT Lo EHEIE, RO )), RATH LR 2 T I THED S
ZIELL ZeV—e~<F— %—ro“(ﬂ&ﬂ<t’ééi‘)iof?§\/“/‘ﬂ
ES D

e
ZOMEHIEE e E L

[ RVE S 7 FIVHEE] OBERIZOWT

B COHETICERD [Ty RNVE T 7 V] OEWEHH L
kR

7B,
OO TTRE

IR 2T b L RIS o TR AR A
PEDH ) E

Az
= A

Aok Lo S0, SEERE A
RERARE O CTREEDY R E WD D

Ao 7c Uk E L7z 8 312, IRDUS Ko TR R4

HEOE KL

FATHE O TTRENEDS S B D,
ey HRHATDRNT S,

() B OMT, HE, AT F U AT AEELR IR,

L AL BN E 2 RCRAT, BB L OfEK
LTHABHIIZASTLZE N,

2. ML BHIZ B DE - N Z BHEDP DO TEE Ve 73y 7RI DI,
%Kuﬁ':@i?ﬁ‘% WEFIZOWTIIG LS o JT—E RO E - AR

ORI FNA & PR

HHolHEIIE, k?iﬁ(f@“# FHEH—FICRIEOHEZ L5
u\t\:n%—?%fvfﬁi R E L B A E B AR O 1 T
{72E N,

Thank you very much for purchasing a Hirobo product. In order to
be able to use this product safely, please read this manual before
flying the helicopter. Please fly the helicopter safely observing
all rules and manners after having fully understood the flight
precautions, the unit’s capabilities, and the best way to fly it.

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of
cautionary notes are as explained below. Even comments marked

with | 4 CAUTION | may result in serious harm depending on the
circumstances.

Mishandling due to failure to
follow these instructions may
result in severe injury or death.

A\ WARNING

Mishandling due to failure to
follow these instructions may
result in serious harm.

A\ CAUTION

Do not attempt under any
circumstances.

Q FoRBIDDEN

(NOTE) : Implies important information regarding this productis
assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly
familiarizing yourself with the unitis structure and assembly
procedures.

2.Before assembly, check the quantity of parts and their
descriptions. After the packaging has been opened, parts
cannot be exchanged or returned. In the event of any missing or
defective parts, have the store from where you purchased the
product stamp your useris card and send it with the name and
description of the part(s) to Hirobois Sales Department.




ERBEREREORL2(1COVLT

For the safe operation of radio controlled models

A\ % WARNING

RATDRETIC

Before a flight

1. ITREZRBRY) | RATH 2 LT 728w,
@ N TALE, #1480 RSO Y & AT 5 IR
WL 72E0,
2. FABFOIRIAE B L TLEE W,

@ GEL 0L X, RO HIZRAT SRR 0TS,

@ DLV TIIRAT SR W TSN,

@ K. FR WBEREDI L TIIRITER R NTLZE N,

@ B G B OB TIIRITEE R NWTLEZE N,

@ [FUE WO BRI DST A2V A RFERIT S BT 2
%

CROEH RN, TR T CTERAT SRV TLZEE N,

& 7k,

@ EHF ATIRFON

@ JIILTVBIEE, FHRORE, Feo TV 5,

@ SEWOEE ZOMOBH TIEE 2B ENTE VA,

@ DLULHEDTTR MADHER 2 23546, SO LR A L -
TWDADPLLETFEE T THhOIRDTLIZE VY,

CHERLLUTHE L 2T 728 v,

@ BEREICHE S 2 WEnERI T2 LW T2 S8,

@ HHEFAVRENTW LWL, LT ZOHPHTHHL T 28,

@ SRR B I L e WT &,

CEBAELLRETIZLOTLE SV,

@ EFT EXRVEFEHLTLES N,

@ EER UG o EHAD R T VB DI, FIIOITHRNTL 728,

@ BEVWEIL BETORSICHDLZTZEW,

@ ETREDD, Ly Mz BH LT3,

@ FRICAA A S, BEIDR U TREE LTSN,

L RIAN=RL Y FEO T HIZI LT &,

@ BETLEISHLL, B SISV TEEINYN L Ch S S

LERRERRLCTLZ 8,
| BEBORRE LTLZE N,

@ WHEENS, BEEICERES R VAR L BRI 57
F7-HTE OB R FEHE T D IERE L TL2 8,

@ TEERG OMEFE, KOETORIVE, v ORAIREE, S50
B WAHIREE, 2O MAATIHEE R332 COEPHIRTE I
WAERELTL 2 &,

@ EERROBREEEROE)NI T PR LTSN,

@ B L7 E DM RAE L, AT ORI S TL
728V, SIAE ISR SN TW AR WAL, BE FIFIRFEE, 001
AL T A AT 5 CL 28V,

@ HEEIC, BTETDORTIDD L AT, FFETB DI HGE
AT )R, 3 ZAEKEH N T ) =D I EEN TV L%
BTSN,

AR A L T2 8 v,

@ KIE, LOvaR—hyaZ GRS Tws, fiER s o
LOEMHLRWTLZE IR RORR E 22BN D)
D

B — RS WT, SR OBMET R Y LTS,

@ T —FNITHIZ, FWORMEFEEHE L TLZE N,

@ HERTPIMBIETAETIIE— Y — 2 H &RV TL S,

@ WIMOBS I CBEDPALNDLEEDE—F %S HWTLZEN,

1.

Clear as much debris from the airfield as possible.
@ Clear away pebbles, glass, nails, wire, rope, floating objects, or other
trash from the airfield.

2. Consider the circumstances of the surrounding area.

3.

@ Do not fly in strong winds, rain, or at night.

@ Do not fly in a crowded area.

@ Do not fly near homes, schools, or hospitals.

@ Do not fly near roads, railways, or power lines.

@ Do not fly near another radio controlled unit that uses the same
frequency.

This unit must not be operated by:

@ Children.

@ Menstruating or pregnant women.

@ Tired, sick, or inebriated individuals.

@ Individuals under the influence of drugs or for some other reason
incapable of operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed
only after having received safety instructions from someone familiar
with the model.

4. Do not use the unit improperly.

5

@ Do not perform any remodeling or configuration unsuitable for the
unit’s functions.

@ Make sure to use within the range of the limitations indicated for the
unit.

@ Do not use for aerial photography or crop dusting.

. Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

@ Do not wear jewelry or objects that may get easily entangled.

< Long hair should be bound to shoulder length.

@ Wear shoes for solid footing.

@ Wear gloves should it become necessary to touch hot components.

. Put away screwdrivers, wrenches, or other tools.

@ Before starting the engine, check that any tools used in the assembly,
installation, or maintenance of the unit have been put away.

7. Inspect each part.

o]

9.

@ Before starting the engine, check for any damaged parts and make
sure that the unit operates normally with all its functions in order.

@ Adjust the positioning of moveable parts and check that all nuts and
bolts are fastened, that there are no damaged or improperly installed
parts, and that there are no abnormalities that would adversely affect
the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the
remote control is sufficient.

@ The exchange or repair of damaged parts should be performed
according to the instruction manual. In the event that the desired
operation is not described in the manual, ask for repair service at the
store from where you purchased the product, or contact us directly.

@ Before starting the engine, make sure that there are no loose screws,
that all specified locations are properly lubricated with grease or oil,
and that the transmitter and receiver batteries are properly charged.

. Use genuine parts.

@ To reduce the risk of accidents and injuries, do not use parts other
than those shown in this instruction manual or in Hirobo catalogs.

With the motor off, practice how to operate each part.

@ Before starting the motor, practice how to operate each part.

@ Do not start the motor before having acquired sufficient handling skill.

@ Do not start the motor in the event that any abnormalities are noticed
in the movement of the mechanisms.




A EBE
= = |

WARNING

mITHIE

While in flight

1. HEPRZR LB THRHE L 7 W T 28 v,
@ ERAZY ) AATZY LIDRBTIERMEL T L7280,
@ ERHBIL, YR TVOTE FICHAEREL TS0,
2. ROYGEF BIFRAA Y T &2 Yo TNy 7)) =2 RAHFLTLEE N,
@ BIKORELEB LIV, REROTELITROILE,
@ FEABLIOTR AT S LS,
@ BIROWMTFHED o) BT RPRFIRE 2 A L2 &,
@ ToOMERATHING L X,
3. BFEAA FHANLEEIZ RO E
@ A, B, F%%%%ﬁtcbvbﬂ‘
Vo
@ Lohh) ERIREFEE F /I3 RFELTLES v,
@ EEBROATY PVDOAT Ay 7B, AT — ORI
ERERRLTL 28,
4. FROEND D) T OTHHRE T ICTFRWE AN RN TLEE N,
5. RATIROED E~vF =% FoTBELAL L,
@ JEICEERI O, Hi L CREFRI O ERME . 5712 K HIT
T 5, BbLFEOFH ) T3 OT, # B ARKEEZIS L

EELTES W,
IHEFEL T BIREI LT 72

HHZk

NZLTLIZE W,
@ BTV &L, HFVRIKIEODRVTLEE N,
@ FEAOFERIZH 7 MATH LTS 0, B2 RATIE B a i

RPEFKITOL D E 5
6. BATEZIL. BE— Y — A —Fay O —F— |3
KGO 7-0F— 7 — AV —Fay ba—5—|2fth
{T2&

HoTBYET,
W EIHIZLT

1. Do not operate in an awkward posture.

@ Do not operate seated or lying down.

@ Because slopes are slippery, exercise caution so as to not loose your
footing.

2. Turn the power off and remove the battery in the following cases.

@ When adjusting the unit’s body or the transmitter.

@ When replacing accessories or parts.

@ When the body of the unit is out of alignment or when abnormal
noises or vibrations occur.

@ Whenever some kind of danger is anticipated.

3. When turning the power on, observe the following cautions.

@ Check that there are no people, animals, or obstructions in the
surrounding area.

@ Hold the unit securely.

@ Check that the transmitter’s throttle stick is at the lowest position.

4. To reduce the risk of injury, do not insert hands or objects in rotating
parts.
5. Enjoy the flight while observing safety rules and manners.

@ Fatigue brought upon by continuous operation for long periods at a
time may result in impaired judgment or accidents. Be sure to take
sufficient rests.

@ When operating, do not get too close to the unit.

@ Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

6. The motor and speed controller become extremely hot immediately after
flight. To avoid burns, do not touch them.

RAITHRIE

While in flight

I EEECSRE LT3,
@ T CICETOREIEAT R AT DO D ARPED D LTI s
LTL7E8
@ il LT KESIET IR E M- T &,
@ ERFIRE T3 Ny 7)) — R R L T2 8y,
@ MR O, FHF 0TS,
2. EBLALRRE LTS,
@ ZIRLIZGHTC RO F O R EZAITHRE L TLEZE VY,
3.5, BE EITOBGENSE, FASEHEEALE TBHRE LTSN,
@ BHOMBOLVHFREH TEZF T ARWEMEHEETL &,
T ERE R S L 2 T B EROFERE R 95
@ BH, LTI XIT /\“~y%'J—%EES(71~LT< 728
@ B, MEEETT D A5G A1 BELTHILRE LTSN, 2
DY Hinid. 1] nz@ﬁﬂtIEaE:%%‘:dZ\fﬁﬁﬂ LTL7ZE
@ KRR T BHESR O TR LE E, AROMREY B CTE R {5
WEDRHNETOTITRDRWT{IZE N,
@ DUERFCIAR, BB BEHA B 720, Bk E L o) LFEEL
TLIZE W,

1. Conduct a thorough inspection.

@ Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.

@ Wipe away any oil, dirt, or water.

@ If storing for an extended period of time, remove the battery.

@ Lubricate or replace parts according to the instruction manual.

2. Store the unit properly.

@ Store in a dry place out of the reach of children.

3. Inquire about repairs at the store from where you purchased the product or
at the engineering services section of Hirobo’s Sales Department.

@ Individuals lacking proper knowledge or tools necessary for repairs
may not only impair the performance of the unit but may also increase
the risk of accidents or injury.

@ Remove the battery before performing any repairs or adjustments.

@ Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.

@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.

@ When storing or transporting the unit, secure it firmly so as to prevent

damage or injury.




ERFEWAV T2 -2R2IC
FERBEVWEELEDIC

For safe handling of the radio controlled
helicopter

JolZ BERRIR P E L CHl o A R R T L2A AN a7y —
DYt EBIZKITRR BIEFFIHE F o TS,

In addition to the standard precautions previously mentioned regarding
radio controlled models, please observe also the following precautionary
items which are specific to helicopters.

A\ E% WARNING

FEREDOB A RATHIILRE LTS Fe 5 1T ST E 37 MEAR R
R/IC)N) T TH—Z/NEITFEIITRATSEL T EDTEE T, ZERR
CEFFEREMEZEDL YD D) T A F— ARHEARLEIZROHh UL, K
FASRBEIRIC D% )5, SRR RERE G2 T T,
RATHOFHL I VBB END LAV DV ETOT, 5T
DRBIZIMALTL 728, FEL AR BE VRO % - 728 IE
ANBHEELZE,

AT ORI T 23584 L 72 BRI, i LTLA2 8, RATHIC,
0—%—7 L — N Tl % 72720724 BB RV L) TH, &l
WA BERPOLADFELT VWA ENDHN T, ZOTETRITLT
Wpe, U= —DBENKELRD ., 557260001 Hi 1% 0w # [ #x % LT
WRH—F—DOHNERL T A PSR L72), 00— =057 L —FR)L
F—r SR 720 T ARFRUC R 3

BLTHED LIRS FEEL 726, 3 ISR scHiZ LT 728 v, i
VIR A A A L7280,

For real aircraft, strict pre-flight inspections are mandatory. The radio
controlled helicopter when in flight is essentially no different from a real
aircraft even though it is small and can be flown easily. It may be a great
nuisance to others and, should it strike a person or vehicle, may cause
severe injury or damage. The operator of a radio controlled unit may be
held liable for accidents occurring during flight. For this reason, inquire
at the store of purchase about special insurance that may be taken out for
radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of
any abnormality. If the rotor blades should strike the ground during flight,
there may be tiny cracks or loosening in various places even though there
may not be any visible damage. If flown in this condition, the cracks may
increase in size and cause severe accidents such as the weight flying off
from the rotor’s interior or the rotor itself, which spins at a speed of 2600
rpm, may fly off from the blade holder.

If in doubt about the condition of any part, replace it immediately using

only genuine parts.

771 MEIDIAR =%

Pre-flight inspection

L FLEOH I TFETE LM OLENOHMTEE L 2 T30,
M IR T

2. BERDF o FRAFN MDD I, BLED WD HEREL T &,

3. )= 00y RRT VX RS —ZH IR AD R\ ERLTL 2
Sy,

4, B=F—=LFXDORI ML AP R WHPHERRLTL 28,

5. 0= =7 L—FIGRLBEN LV, 7L — RV y—EBIiE A&
FERBLTL 28,

6. =5 =T L —FDYITA MIZEIEE SN TV LR L TS
Vg

7. EEH ZEEONN Y T) —FEII TS PR LTS,

8. WO HHERFERR L TL/ZE W,

9. ZTCOH —RPAL—RIZEET DD HERR L T2 8 FREIERR L)
LB R EEARREDEIN £ 72 1) | 72V ANASERR T,

10. VXA TZIELLMEB T AR L T 728 0 SRICHIIHIRE I BT
FEMEH M ZHERRL TS,

1. 7=V 0—5—DEREI OV b DT ¥ a VIl SRR L TL 28 v,

12, AR BB O OAR A FERR L TL A28,

1. Beginners should have safety and technical guidance from an
experienced individual. Teaching yourself is extremely dangerous.

2. Check that there are no missing or loose nuts or bolts.

3. Check that there is no rattle or loosening in the linkage rods or
adjusters.

4. Check that there are no loose bolts in the motor or gear.

5. Carefully check that the rotor blades are not damaged or cracked,
especially in the vicinity of the blade holder.

6. Check that the rotor blade weight is safely fastened.

7. Check that the batteries for the transmitter and receiver are sufficiently
charged.

8. Check the reach of the radio waves.

9. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

10. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

11. Check the tension of the tail rotor belt drive.

12. Check that each part of the unit’s body is sufficiently lubricated.




A\ E% WARNING

771 MRDRLHERE

In-flight safety check

L RAT T2 & ZIFBICB 720 DR, BEAINE I B LDONR RV
LT 728,

2. BRI U B0 AE DWW EEEE LT, R EEO ATy k
WAT A 7 &g A0 —IZLC REE—>ZERONEFIC AL v T2 A
TLIZE

3. BREAL Y FEAND L &L, LT U= =~y FE o) Lz 7%
WEIIF TS ZTZ S,

4. ATHIE, BE—F —ROAY—Fay hO—F —EAEIc ) T OT,
KEGIEE LTS,

5. RATRILL DDA T 75— DAL, it E &) 15m DL Rk =355
TR o TLIEE W F 72, B ORME 4038 L RATH Ao
Ry, BEEY DS R AR L TLZE W,

6. BARDFN D EALEHIZ, T v X2 7@ 0 — 5 — QLR T 21T
o TLIZE W VTRV TR T ASATH . HRD55mIlAIC
PO NTLIZE Y,

7. RATHICEE AR B, BE 2 TR AELGA. 3TCICERESE,
Ny T =DART Y =P TR EFRER LT 280,

8. MERL 7 AT MR L BRAE L, FRBEROIERE LV ETOT, V—
RN F = F) HETEEE Do TBRELALIZS Y,

—

. Check that there are no objects in the surrounding area that may get

entangled or struck by the unit during flight.

2. Check that there are no other operators in the surrounding area using the
same frequency, set the transmitter’s throttle stick at the lowest position,
and then turn on first the transmitter and then the receiver.

3. When turning the power on, make sure to hold the rotor head firmly by
hand to prevent it from rotating.

4. Because the motor and speed controller become hot during flight,
exercise caution to prevent burns.

5. When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area
and check that there are no other people or dangerous obstacles.

6. Just before take off, adjust the tracking (each rotor’s track). Even when
checking the tracking, do not get nearer than 5 meters from the unit.

7. In the event that abnormal noises or vibrations should occur during the

flight, land the unit immediately, remove the battery connector, and

check the cause of the problem.

foe]

. Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the
unit safely and responsibly.

771 MEDREFIR

After-flight safety inspection

L RATHHED 5725 T CIERHORMEIT>TLIEE VY, AT DWW B HX
BiFED B IUE, 5 LTS 00 ZEIG AR H I, L
LTL7E&

2 TENEE TNV E RS TL 20,

3. RIFHIEIENRIT S 20 EE, Ny 71 =2 AL T2 S,

1. Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.

2. Wipe away any oil or dirt.

3. If the unit will not be used for a long period of time, remove the battery.

Storage area

1. EHHCOH 72550, IS R AT RN E L 2\ W T 728
Vg
Vg JEGE L O X WHEETHRE LT 28,

2NNy TF) =AY — % A —Faryha—5— |28 nwEEEA)aS
F = fRE L T3,

1. Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.

2. Do not store the unit with the battery connector connected to the speed
controller.




BEHREDRLICOVT

For the safe operation of electric models

A BE
= =

WARNING

CfERDE]IC

Before using the unit

®1J:.TFE WM, Ny T = T BAEL YRR T OFOE ]
AITHE L W T L8,

ébo’d/kﬁbé&f:”)\ RIS oYl N N (Tt [NV A R )
&L T HRACFEW B X AW EEZ T A RN DY T35

© F#ETiEL7 nﬁmm ML SR AT DR\ NT LS,
J&E . A AR ER O Z AU ) KEDIFRZ R D F 55

© w38 Ny 7 —, TR IR R ROD XD BT RE LTl
7280,
CD X BIGANRE 35 L AT, B3R OB ) e 77
DFERERY T,
“AOCULLICR BB NWEZ A I0CLLTFIZRAFENEZ A,
CEEHE BB LA,
SRES IREL I DENWET A,
KGRI B 5 82 A,

O kDL B TIIRIT SRR NTLEE W,
1. KE DD 55T

Bt - B R ST O TV E Ao ZENERIE R K ASAS &35
BELCERTEL 72D RO EIC 2 ) 55
2. > T VAU HATH; O Gkm FEEE LI RPTE AR - w43 ik DT

CEBEOREFBREICEVEE LY, H—7 ORI OMEIZ L)
B L 7oA 222 K2 7 AR MR OIE I 2 ) 55
© R EWEHOBAZE FFHCRIT SR 20T S, BUEARELT
%%Li%
2R T R(AM, FM, PCM T R 73 )55
/\li(ﬂ:{ﬁtid—o
© R, FEREHIIBEIERIN TV L E—y—, EoF v FY,
AV—=Rar ha—F =23l vt 7280,
B> TWA72DY r FLET,

STV THEBEEANE Loy

®Never leave equipment such as the transmitter, dry battery, battery, charger or
flying unit in a location that can be accessed by the inquisitive hands of infants
or children. They can accidentally activate operation, or put the battery or small
parts in their mouth; any of such actions could result in injury or damage caused
by chemical substance.
®Never disassemble or attempt to modify anything other that what is specified
by this manual. Doing so could cause electric shock, an injury, equipment
breakdown or a subsequent fire.
© Never store the transmitter, battery, charger, or flying unit in the following
places. Storing such equipment in these places could cause shape distortion,
breakdown and subsequent injury or fire as a direct result of equipment
breakdown.
- Hot places that exceed 40 °C or cold places that fall below -10 °C
- Places exposed to direct sunlight
- Places with high humidity, vibration, or lots of dust
- Places with moisture or steam or where exposed to a source of heat
® Never fly this product in the following places.
1. Places where there is moisture
This product does not have any protection against grit or water. If grit (sand
dirt, etc.) or water were to penetrate the inner part of the unit, it would cause
faulty operation, a crash or breakdown.
2. Close to other flying fields for radio controlled aircraft (3 km radius) or close
to high voltage lines or communications installations
This will cause a crash due to signal interference, if a crash occurs due to
breakdown of the flying unit or transmitter, the collision could cause an
injury or some kind of property damage.
© Always refrain from flying units that use the same radio frequency at the same
time. The radio signal interference will cause a crash.
* The radio signal interference will still happen when the radio frequency is the
same even if a different modulation type is used (AM, FM, PCM etc).
® Always refrain from touching parts that are installed in the flying unit, namely
the motor, pinion gears and speed controller during use or directly after use.
These parts heat up to high temperatures and can cause burns.

A\ EE CAUTION

O BHEL 7B, A, v bl DM TERIEE A WTLEE W,

O 5 L7z0EE LD LAWTL S, MEOEKEE 2D 3,

© HEEHAHIZTRER TSN TSN b r A ORI BHIET
TERRIAIEE D 728> AL % A ARERICHE - 72 B CIMEL T80,
Fins—DL EERLBB TEL IV THRIELEL L.

O ZEBEDPOTART HHILTHIEL R EBD AL v FAOFFIZL TR,
BIFAAY FONDT F, il §2ERHERAT A 7B X B

DR E R DENH DY F T,
© HEEHs R BLUN L RO G DY TTOT, NS ABFREIIE

MR ST 728,
O RESHIRE R CT O TR R TRl J:V)ﬁ“%ﬂémﬂﬁ%biTo
PEREMERE D 7230, Z O B4 LA LR A BHVGERN,

O Zesnr=, BRI L7z #hIE, ﬁfﬂtt,cu\(d_ém

O BFTERE LOVTED S, AEVL O, FNTERO LD, £/ TTE
7AOEBHLTVEHED D) ETOT, NS 2B FHED TN AN:
DA HELEVEINTT BB LTSV, H— BTREA I ARIA
AR, 272 BICERTEARER LT 28, 72, FhiAS AT
FHOFORP L GHTIIFETTLEE v,

O B oMtk B, RS TERCEET LB DB ) 5

® Never fly in a place cluttered with obstacles (near buildings, people, pets, etc.).

® Never disassemble or attempt to modify the product. It will cause a breakdown.

® Never put hands or face close to rotating parts. Doing so creates the risk of
unexpected injury.
To avoid such risk, never operate this product while sitting on the floor or on a
chair. Operate this product in a posture that allows you to quickly get out of the
way if necessary.

@ Always switch off both the flying unit and transmitter when leaving the
transmitter unattended. If the power switch is left on, it is possible that
unintended stick operation causes accidents.

®Never allow young children to use this product due to the risk of accidents or
injuries caused by contact with rotating parts, short circuits, or electric shocks,
etc.

@ Always use this product in a way that is proper and safe to maintain its
performance. To do this you must read this instruction manual thoroughly. This
product is a precision machine that can easily be broken if dropped or used
incorrectly.

® Never use parts that are damaged or have altered shape in this product to ensure
safe practice.

@ Always pay attention to the fact that much functionality is required of this
product's parts andparts include small items, sharp items and items made from
metal. Prevent any possibility of a small child putting these parts in their mouth
or getting injured by these parts. If a child swallows a part, seek urgent medical
advice. Always discard the packaging of the parts in a place out of reach of
children.

®The cost, specifications and dimensions of products can change without prior
notification.




COBREAEDR A

How to use this instruction manual

HMIAFRTOZE

1. M AN HEE BRA T, BB LZOME LU LTI FLRL
THBRIIZASTLEE W, ELWHY AT nE, KROVEREE
R T E R DIENY Th L KEBHR T,

2. MNLCHHINS, BB DR - NEZBHENPDLIZE N 7Sy 7RO
& BSOS RSOV TG LA R E T TR E -
REDH ST HEIE BRFRTTA. B NE 2Rt E T
G2,

D <TE DD~ — 2 HdBEFHL, 7T 7 AR AL TS0,

@ FHEBOLMAESZI LT /IMIHOBREF = 7 %175 TS0,

Pre-assembly precautions

1. Before assembly, read the instruction manual thoroughly and familiarize
yourself with the unit” s structure and assembly procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

2. Before assembly, check the quantity of parts and their descriptions. After
the packaging has been opened, parts cannot be exchanged or returned.
If you find any parts missing or being defective, please inform us directly
of the name of the parts and the description of the problem.

(O Apply thread locking agent at each location indicated with <_Lock ().

(2 In the instruction manual, refer to the column on the left-hand side to

check the type and quantity of small parts.

N e~
7 || 7# v 227 hOMET Az & caution
Washout assembly
JAy AT IRALMA—ILT — LDEEIC
Ve ~ o EBRLTLZA,
Note washout control arm orientation.
= M3X22CS LY
M3X22CS ................................. 1 X%U y) @%%ﬁb:,{%m Pre-assembled
*Apply the bolt on the slit side
@ W of the radius block.
VB SR e Rr—— 1
SSL 4 v a7 b
I ROl T— A L
57T —3XAK.5F wveevreerervrreeinnns 2 SSL wafl:?;t;ot{tg)} a;m ol.5 E‘).\/7‘ T
Collar 3X4X8.5F 7 TAT Y ol.5 E-ring
N\ J Radius block ‘
T / V'Y |
Pre-assembled 2 / @ 2 ‘
. N\
(€] 0\ \ o I
M2X3SS cverrermemreimnreeineineenniens 2 % ‘
/ |
B8 WA E AT »02X11.8 ‘
Grooved parallel pin 92X11.8 ‘
717 —3X4X8.5F N
Brg. 04Xo8X3FZZ -vvsvvvesoe 4 Collar 3X4X8.5F R |
NG 59T AT —LP=25
fl{. S . Brg. 04X08X3FZZ o v("’frr/.‘.:@ Radius arm P=25
. ; I
ol.5 E-ring \& M3X15CS
[ 3 1 E—1] SSLY Ay a7 v hay hH—=VT =24 F’“‘M)@&”%L@m .
BT Y 02X11.8 ) SSL washout control arm Apfply thgé)oltfr:hthe pl;}}n—
1T Ve R RIS surface side o e radius
\Grooved parallel pin 92X11.8 block.

P

N\ERERD BT, BT, R

Part name, full-scale illustration, and quantity.

XL
El=]

A\ WARNING

ot LA T a NV B EFRTENTVBIFEN TSVETH,
BHTRRESMPHAMDEREIT>THUELA,
EOR—MERUADCERAPEERBSFOBEICLIREELLTAN
TO/EICOEELTHATRERZAVPRET,

Fh BEMEPANL ADEMELE) TR2HEPHIVETOT,
HohPUBHITTHEEEL,

We do not guarantee the safety or the durability of any kind of
optional parts or other accessories manufactured by third parties.
We assume no responsibility for any damage caused by using
non-genuine products or by the remodeling of our products.
Please note that we may refuse to repair or to join an event when
non-genuine products or remodeling are involved.




FPOEEEVLAADR S

How to read part types and sizes

AFAZFOLFIFERH L TV AR, ROMFITZ>TVE T, The symbols shown in this instruction manual are shown as below:
@ Hf7IEI) A= LTI, @ The unit of measurement is the millimeter.
FANFEE X ty hXT1) 21— o5R—Jb
Pan-head screw @ Set screw @5 ball
= ()
= 12mm _f4mm @
- —
5 l -—l—l-— 5mm
M3X12PH T M3X4SS 3mm 057 =y
1 3mm 3 o5 ball
Fyy TR a2— BftE R * &I 3mm
Cap screw @ Shoulder screw Bushing
= &
= - f 7
= 8mm - 4.5mm I7mm
= n v
S M2X4. 581+ - 55 —axX6X7
M3X8CS 3mm M2X4.5 2mm 6mm
shoulder screw Collar 3X6X7
2y ECTEX11E vk EV>YT
Tapping screw 1 — Nut 3mm E-ring )Simm
O &
VX 10TS 1 . M3 F v b 0BEY Y
) 3mm M3 nut 26 e-ring
2y L TE XM Fa40O>Fy b hI— 5mm
Tapping screw 2 2D Nylon nut 3mm Collar
T F
—
§ 8":”1 @ jS.Smm
M3X8TS-2 3mm SVR I M3FAASF Y b #5 —5X8X5.5 (PN
Grooved M3 nylon nut Collar 5X8X5.5 8mm
me=x A AR AR &S 3mm XZAMRTYLT
Countersunk screw @ Flat washer RO Thrust bearing
=
—
= 12mm :x: 1mm
M3X12M E X = o
M3X12 Sl FW 3X9X1T omm Brg. 06Xo12X4.5H
countersunk screw 3mm
L. 4mm
ﬂﬂﬁ‘yl:‘/’ﬂ:_x 7Y g RE LRI
Countersunk tapping Bearing I4mm Button bolt
screw @
=] — 8mm _[Bmm
§ 10mm 4mm —
M3X10MTS-1 v__ | Brg. 04Xo8X42Z o *'—'*Smm
M3X10 o Brg. 04X08X2.5F ZZ _f25mm | M3XBA AL b
countersunk TS-1 3mm M3X8 button bolt

I-—-I 8mm

7o ¥ 7 AN, W AT R ) AT L E AT, fid ZADEY &5 ) £ 505, i
EASHEFEIZEE SN D FE THO ZATLIEE N, 7272 L, MO T ELELR YDV ENRLBNETOT,

MEALEITET 5 TRIDZWTLZE N,
Tapping screws cut threads in the holes of the parts. When screws are difficult to tighten, fasten the

screw until the part is properly set. However, do not over-tighten the screw to the point of stripping

the threads or warping the part.

Correct O C

Wrong ><

HoTE
Over-tightened.

FIUDELEN
Stripped threads.




774853012 Fy MBS ICHELZED Items necessary for flying this model not

(B158) included in this kit (Sold separately)
MFEZ LT 720121E, IO O RETT, (HI58) The following items are necessary in order to use the unit. (sold separately)

¥ BiFR{EAE

2Ty aE-FIc7ARE Y b
Swash mode compatible
programmable transmitter set

=
iy

SWM3H# —K (l:“‘yi‘?«v‘/*w
SWMS servo \Pitch channel

SWM2H — K Il//\“—a—ﬂq‘/j:)b)
SWM2 servo \Elevator channel

SWM1# —K IJI,D‘/ﬂv‘/z)l,)
SWM1 servo \Aileron channel

Rudder servo

2y F
Switch
ESCHOPTODG & SZ{EHEF/N
yT) - REELVET,
ESCHBECERDHE. ZEH
BANyTU—DEB)EE A

If ESC is OPTO, a receiver

PIT 120°Z7 v ¥ 1 E— KE&EED battery is necessary. If ESC is d
fFO RGP LETT, BEC, a receiver battery is not
' A transmitter with 120° swash necessary.
ELE SY mode is required. . .
SEHA/N Y T U — 38 (LAY - ILAN—Z—-54—) Yv10
AL Battery for receiver 3 axis (aileron, elevator and rudder) gyro

ERAEICOVWTRETARB IO v ODHAEEI SIS,
For connection, refer to each instruction manual for gyros and programmable transmitters.

{5

Transmitter

E-—4%— ESC (7>7) Ny T — XL TL—=F F—ILTL—K
Motor ESC (amp) Battery Main blade Tail blade
KV1100 065 + 7 b | 6SXIS 120ALL L H#3E )
KV1100 06 shaft 6S 120A or better recommended X/\«yi-')fg:ﬁb-&f;

RRENBETT,

% Prepare a charger
that is appropriate
for the batteries used.

UFr) LK) —/Ny71)— 65(22.2V)
4,500-5,500mAh#H3E
EHATREY X

(T@45mm, &&56mm, £&138mm)
Lithium polymer battery 6S (22.2V)
4,500-5,500mAh recommended R
Mountable size A4 2T L —KL=550
(Width 45mm, height 56mm, length 138mm) Main blade L=550 L=85~95mm

=

ST ICAE R TE | | Tools necessary for assembly

¥ Bi RS

FIFNRTF Ty~ TURNWEYFF—-Y +FLF RE—F I NY3
Long-nose pliers Plier Digital pitch gauge Cross wrench Hobby oil Scissors

IR

2513-045 ¥800

(Hi@E/Curve)
2513-046 ¥600
2513-127 ¥1,200 2513-044 ¥300 2515-003 ¥300 (2=/Mini)
+RIAN= KN xo0y 7# Oy FIXRRZA /N~ EXRI118— HyB—F47
Large and small Thread locking agent Rod-end (ball link) driver Pin driver Cutter knife
Phillips screwdrivers 01.2, 21.8, 02.0
2513-024 ¥600 2513-042 ¥800
ENVIFLRAZZANTYR Bg Oy KI> R~N2F IRF DEEHE 7Oy —I6/L > F
Molybdenum thrust Rod-end (ball link) pliers Epoxy adhesive Protool hex wrench

grease 5¢g 1.5mm 2513-104
2.0mm 2513-105
2.5mm 2513-106

3.0mm 2513-107

243 (P8 FE) 2515-165

243 (Medium strength) 2515-165
¥900

262 (Z3& %) 2515-151

262 (High strength) 2515-151
2513-129 ¥800 ¥900 2513-041 ¥3,500

£¥1,800
Each ¥1,800




| % EEFILEAIRE | |Useful tools |

¥ BiFRmA%

TJL—RKHR-k
Blade support

2513-039 ¥500

RCXAT v arivy K
RC mechanical cushion pad

2513-062 (¥ 1 A/Yellow) ¥500

Oy RI>RM)7—
Rod end trimmer

2513-075 ¥1,200

RCAHTyarIN R
RC mechanical cushion band

2513-098 ¥800

2Xxy RdLe7
Skid rubber ¢ 7

C:’C:>ii’CD

2513-116 ¥800

HE7 7 AF— 25X250
Hook-and-Loop fastener 25X250

2513-117 ¥1,500

FryTHET—N—)—7—
Taper reamer with cap

—)

)

2513-068 ¥2,900

YyarxTL—
Silicon splay

BEBDHFR

Names of each component

AL 7 L—F (Bl5E)
Main blade (sold separately)

AL YH=F =~y F
Main rotor head

TV T — LA
Tail boom

F—L7L—F (§I5E)
Tail blade (sold separately)

AP R
Horizontal tail fin (stabilizer)

Tail boom brace

FliIEN ey
Vertical tail fin (stabilizer)

T=IVT—=LTL—RA

10




2. iR

Assembly

Servo assembly
e ™
© (Jummmm
M2XECS wveerevervanrnrmreiainiieines 3
1
EX @5 R — VB e 3
EX o5 ball with stand

//w
F—RIAFEDOAY

Screw included with servo

H—RE—r

Servo horn L

A 7 & Caution

M2X8CS

LI17A
17A

F—RIfHROAY
Screw included with servo

ar—K
Aileron servo

Yy F—R

Pitch servo

H—ARK—2L17B
Servo horn L17B

f

W S
O
%
\&@

PRI RORY

Screw included with servo

M2X8CS

ILANR—F—H—FK
Elevator servo

Y —RE—="OBYFREICE T —RD=Z2— 7L
FAREIT>TLIZEN,

Adjust servo neutral before assembling
servo horn.

HY—Rk—ADHEAK
Servo horn A

by R
Experts Standard

Y—RE—2BDIEKE
Servo horn B

Experts
e

Standard

LARE T
VAT
% Rubber grommet
[ J<—
|
INB A
Eyelet

F—RAHE DT A MNP AZ L TLEE W,

Use rubber grommet and eyelet included in servo.

H7 2 Z—FVERDOMIL

Counter gear assembly

2

(© m

M4X4SS

MAXASS covererveeeremennenenieseeiennas 1
© ([m
MBXESS weveeermerermrinreneinnieneninnnns 2

NTYLTRIVE —a13EBFT 7=
BFIC, ETFIC7VEDEVREICH
FFTLZEW,

Tighten screw so there is no
up/ down play when bearing
holder 13 is assembled.

NIV IIT 2 —F23T

o

Helical counter gear 23T

@
e

)

T =7 —=1)—16T
Tail pulley 16T

- 0)—

A2y —=FX T v T D6
Counter gear shaft D6

D
/)

M3X5SS

11




Servo frame assembly

75— —K
Rudder servo

F—RKx b

Servo mount o

F—RKTL—b
Servo plate
M3X8CS

FW 02.6X07.5X0.5T

M3X8CS

F—RK7L—24

Servo frame

ART4 <2 FL=30
Body mount L=30

BRGH—HFN&—TF

M3 A1 MR
M 1 t thin t

75 —3X8XT 3 nylon nut thin type
Collar 3X8X7

013 bearing holder

S, WS
P
BRGH—A )& —F TS \ @
Bearing servo holder uppe i
Bearing servo holder lower

BRG 010X019X52Z < )

019 BRGHR)V & —
019 bearing holder

N

&
i i

N,

[ A=
Pre-assembled

013 BRGHR)IV & —
013 bearing holder

BRG 06X013X52Z

BAIL TNV

@/ Timing belt

=

YA/ O\

BRG 06X013X52Z

B 2—FVASSYIE, L FOBRGHRILZ—
OB RIIEHOL T T EN AT F
YERFFBEE NV TTy 1 DRBER

fHEDOLET,

Only temporary set screws on counter
gear Assy here.

After assembling main gear and adjusting
backlash, tighten this screw.

A28 —FVASSY (iH1k)

Counter gear assembly (temporarily set)
TV T = ARV
Tail boom holder right

T =T = LRV
Tail boom holder left

Iy TN =A Ry ==
Batery stopper case

M3X35CS (i)
(Temporarily set)

R
Elevator servo

Ny T =A by 8= L=
Battery stopper lever
M2.6X6CS

@ B\

Ky FY=AN 2T VT sS
Batery stopper spring %/
Ny T =AbyS=Ey
Batery stopper pin
IV T =AM/ 8= R
Batery stopper base  \12 6X6PHIIL

M2.6X10CS

countersunk PH

TLN—=F—H—7R

Elevator servo

Yy FH—K

Pitch servo

H—RTL—h
Servo plate
e

s N THATIA
> Pre-assembled
© (e e
FL
M2.6X8 TS2M:+eevermenenesnesueenes 4 75 —3X8XT
Collar 3X8X7
@ @mm Ny FI)—=F L—FAFvri— KT 72 FL=30
M2.6XOCS ceeeeeermmvmmmreeeeeenannnnnns 1 Battery plate stopper Body mount L=30
© Epmmm 1
M2.6XTOCS -eveeeremremrevennnninnnes 8 Servo frame M2.6X8TS2M
(@ = i) FoRTV—f
Servo plate oy —Fk
M2.OXI2CS weerereresnsennsnsnienes 8 Aileron servo
© [Efmmm % ‘
M3XBCS wveverereererenvnmeneinnienenens 22 :'::.I.I.:l::u ‘\\I
@ = M2.6X10CS
M3IXIECS «oveveverervmreneenieneninnnes 2
@ EI LU [
| D
M3X35CS wveereerresrmesuesuennanuaniens 4
M2.6XOPHIIL e eveeeeeererermenereennne 2
M2.6X6 countersunk PH
FW 02.6X07.5X0.5T «++eeeeeeeeeee 40
M3FA T Fy MR s 4
M3 nylon nut thin type
@ m Servo plate
(050, €.5. QAT 2
‘ l:l {ERL TS,
BRG 010X @19X5ZZ -+-vevveeeeeeee 3 BRG 06X @13X5ZZ eeeeneeeeeene 2
\_ ) used to attach servos.

H# —KEEV) A1 BM2.6X10CS. M2.6X12CS2T(16A)ICAv T 21 M

Use thread locking agent to all of M2.6X10CS and M2.6X12CS

12




4 | |A1>7 L— LML
Main frame assembly

e N\ P
O (uw

L 12 M3X25CSHED X B >THVEDICFW 62.6X07.5X0.5T
@ w PALBEWVGERIE, XVICTy v —%ABECAETHEAL, X2
ENRCFHRETERDOPATN YT—BETRIDEEMCEAY
M3XEBCS weverermemmiminininininienas 4 7,
If it is difficult to insert M3X25CS bolts through FW
@ @ﬁﬁmmmm 02.6X07.5X0.5T washers all the way to their head due to
the unthreaded part, please use a hammer or similar tool
MBXTOCS worvvreeemmmssesseneses 2 to lightly hit them from the top while holding the washer
| | With pincers as shown in the picture on the right.

M3X25CS ................................. 6
FW 02.6X07.5X0.5T «=eeeeeeeeee 12
ARy €5 G LRI, 6
Collar 3X8X15

O | |

NEZOARA L IN—M3X26- 3
Hexagon cross member M3X26

© [T ]

M3X60%7 TR R )N v 1
\M3X60 cross member )

FW 02.6X07.5X0.5T

; N TOA AL IN—M3X26

Hexagon cross member M3X26

M3X25CS

717 —3X8X15
Collar 3X8X15

1 ISy T =L =)L
Battery rail

FW 02.6X07.5X0.5T

/ M3X8CS
@ ‘

S

M3X8CS —g,

M3X6TS1

K74~ FL=30
Body mount L=30

\I‘."
M3X25CS /%

FW 02.6X07.5X0.5T

Ny T =T L — A
Buttery frame

717 —3X8X15
Collar 3X8X15

FW 02.6X07.5X0.5T
M3X10CS

M3X607 T A X/ IN—
M3X60 cross member

M3X25CS

717 —3X8X15
Collar 3X8X15 M3X10CS

M3X8CS
M3X6TS1

FW 62.6X07.5X0.5T /- ' %\
Ny F) =T L1 % .
K742 PL=18

Buttery frame M3X25CS Body mount L=18
FW 02.6X07.5X0.5T

13




T4 T XY ORI

\1\/[3 nylon nut thin type

S Landing gear installation

(@ (uw

MB3XETS Brverererrerreeruessenennunnnns 16

M2.6XOPHIIL:+vvvvvessssservsinsssssees 4

M2.6X6 countersunk screw

MBXECS weevverreervesressemseenuenneanians 8

VED €1 [/ —— 4 EX-EPA# 7L —}
EX-EP mecha plate

ﬂ M2.6X6PHIIL
FW 02.6X07.5X0.5T wveveeeveseeenes
VTR =Dt N L p—

JUARXIN—M3X26
M2.67X1F

Cross member M3X26
with M2.6 hole

Ty o<y h
Gyro mount

M3X8TS B

FW 02.6X07.5X0.5T

SDG7 ¥ —~< >}
SDG under mount

— |\

‘\ (@"’I/‘
M3X8CS Qo 2,
m\ 2

N

Y

AF v R
Skid

M3 A1 NER
M3 nylon nut thin type

M2.6X6 countersunk screw

J1v b

AFy PIEZ o+ —HB5% 71y P LTTRALZZS v,

Cut the runner off from the skid pipes before use.

[

Cut

o

ANTEOLITHITF v b
FoabeEd

Place the nylon nuts in the
hexagonal holes.

~

M3X8TS B

M35 1y MR
M3 nylon nut thin type

Yy favyrh
Gyro mount

M3X8TS B

FW 02.6X07.5X0.5T

M3X8CS
M3X8TS B

M3XI10CS

SDG7 ¥ ¥ —< > b
SDG under mount

14




SERES v OORT
Receiver and gyro installation

6

A ¥ = Caution

TxA O Y —EIITRN FEFHIET,

Tr A ODOBIRHABICH > TRIMFIF TS,
Gyro sensor components should be installed as
per the directions according to the manufacture
of your gyro.

Be sure to check the gyro's directions for proper
operation and set up.

A X & Caution

TF—7 =BT BRI, BT DFh sl e+
HMIEHZR ST,

Before adhering double sided tape to any 0
mounting surface, clean the area thoroughly
with alcohol or similar cleaning solution.

Ny TY— ESCOERABEICL>T
FREEL T,

Adjust depending on battery/ESC
mounting position.

PE PV AN} -k ‘ ,

Washout assembly O—&—~y RO AR O, Ty 754 b
[ 2TV E T

Securely tighten the CS and fix with thread locker

duringrotor head installation.

W1k

Temporarily set

M3X22CS
XEN) DD HFTNAEH
* Apply the bolt on the slit
side of the radius block.
VK S

THALLH
Pre-assembled

715 —3XAXG.SF rrrsvversvoessvoe 2 SSLY+v 27 b

Collar 3X4X8.5F S8 oy
\ / \ SSL washout control arm
TIBHE [ O\# S ROy s
Pre-assembled A Radius block |

s N AN /
O [m ‘ )
M2X3SS coverevrmeremnreneenieneninnnas 2 ‘ 7

Q
|
Brg. 04X o8X3FZZ «+eeveeeeeeeneeess 4 S -
N e 717 —3X4X8.5F
ol.5 E]}:/ﬁ .............................. 4 Collar 3X4X8.5F
01.5 E-ring
e IO — | Brg. 04Xo8X3FZZ
A ESFATE V02X11.8 ovvvvvves 2
SSLY#+v a7 hay hH—)LT—24

\Grooved parallel pin 92X11.8

SSL washout control arm

A\ iz & caution

Ay aFIRALO—ILT — L
DREZISGEEL TR,

Note washout control arm
orientation.

ol.5E) 7
0l.5 E-ring

|
|
|

A ETATE Y02X11.8
Grooved parallel pin 92X11.8

T AT —LP=25
Radius arm P=25

M3X15CS

EN) D7 W]

* Apply the bolt on the plain-
surface side of the radius block.

15




8 3—7EBDH#EIL
Yoke assembly

© (pm

TREY 2 TRIV RM3XEG cvveevveemveesnes 2
Button bolt M3X6
M2.6F AT F B oo 4
M2.6 nylon nut

O m

M3X3SS woveerereemmmrereinerineiaeenes 1
T T =3XOX 2.6 wweeremereeeneneens 2
Collar 3X6X2.6
(S %

M2.6X15CS

% 11

Set temporarily

M3X3SS

SSZ-IV# > 73—T 1 #80
SSZ-IV damper rubber #30

SSZ-NVAY Y F)v
SSZ-IV spindle

Fzv3a—rua7y—
FZ-V yoke lower

N
Z

M2.6F+ A1) b

M2.6 nylon nut %
Q

o —NT
Center hub

M3X3SS \E ISEe
/\_/?/ Hole

/N_A/
FZV o8 A7) W7 a
FZ-V o8 spherical bushing

SSZ-NVAE ¥ Kb
SSZ-1V spindle

M3XI18CS

M2.6X15CS

FZNVI—=07T /38—
FZ-V yoke upper

FZ-V o8A 7Y MNT v a2
FZ-V @8 spherical bushing

717 —3X6X2.6
Collar 3X6X2.6
M3X6BB
M3X6 button bolt
/’5 /’

717 —3X6X2.6
Collar 3X6X2.6

O
A& A 2 AL FM3X6
Button bolt M3X6

SSZ-IV# > 73—T 2 #80
SSZ-IV damper rubber #30




-7/ T —RFRILE—ERDOHEL
Yoke and blade holder assembly

£ £ Warning

A\ E % Warning

ZECR VO VENBICD T 2OV IE (BREZLT) 22 % L. K2 KIVE
M5X10%40~45kgef/cmDFFDIFFRIVT TLoHYERDIT T TIEELY,
2Oy 7B EZHLEL I RV Lol ERD DTSN TOW PGS,
FILNDBEXRE S ICLDWBICKY . TU—RRIVF—D R REI 265 2hd
HIETY,

Apply hard type thread locker to the threaded parts of the spindle,
and screw the button bolt M5X10 tightly at 40 to 45kgef/cm tightening
torque. If the button bolt is not screwed enough, or thread locker is not
used, they may cause the button bolt to fall off or break due to fatigue,
which can result in blade holder falling off or flying out from helicopter.

FRATHNCIEIMEX10R 2 RIVMSIBA TV WA ZE AiRLTL
=&,

F£7-.M5X10 R 2> RIVMITEHARNC L TLAZ&,
BAERIVMNIESBROBIYRTOREERY  FHEOR
HEBUET,

Before flight, make sure to check that button bolt
M5X10 is securely tightened. This bolt should be
checked and replaced at regular intervals. If the bolt
is not properly tightened, it is prone to damage from
fatigue.

M3X3SS 7L —FHRILy—%
AE Y FIVAZESE A0

Securely tighten the M3X3SS
after assembling blade holder|

spindle.

SN

0" > 7P-7
O ring P-7

FW 08X012X0.1T

YRy MRV D

PivotboltD  \
v s

EoF) 7RV —

T —=RRLy—
Blade holder

Brg. 08X016X52Z

M3X8CS

M2X8CS

Brg. 08Xe16X5ZZ

Brg. e8Xel6X5AT A b
Brg. 08Xe16X5 thrust

FW 05X012X0.8T

Pitch link holder
- . %5 —12X18X1F &
A X & Caution Collar 12XI8XIF (A
: N @
s p BECEELTCLEL, (o
© [ BO»3HPRAITT, Pt
Please make sure thatthe ~<— . .
M2XEBCS cvverevervnnmreeivnienieiaennes 2 - NAEN
Sure That tNe e M5X10K% > F)L b
§hou|dered side is facing M5X10 button bolt
@ w Ve N | inwards.
MBXECS w-vevevremeveremrenemenenreanaenns 2 Om . .
A £ & Caution
:ﬁm [S2 70 7 910 )RR 2
Pivot bolt D NEDRKETT NEDN ST
MEXI0AE S I b wovrrcres 5 Larger hole Smaller hole
M5X10 button bolt
. -~
(o275 3 F——— 2
O ring P-7
TL—kany— VBRI PFE)TF AT
_ Blade holder Grooves are inside | 1) 2 % i A
T1 T —12XIBXLE «oveevereeseesenien 2 _ Make sure to apply
Collar 12X18XI1F Brg. 08Xo16X5A7 A b molybdenum thrust
Brg. #8Xe16XS5 thrust | grease.
A G RD (K. 3 EE— 2
Brg. 08X@l6X5AT A wevvereene 2
FW 08X @12X0. 1T ereeeereeseeeereeee 2 Bearing 68X016X5 thrust
- NG )

17




10 A7y a7 L — MO
Swash plate assembly

4 N\ N .
O 0 A i & Caution
A7y a7 L—OWEIFE
M2XEBCS wveververenneiveenrenieinenenes 4
How to assemble the swash plate
© [Emmmmmy BIERORT Y S 207 7L — MCERY MRV M
3 SE. EUSHIC VTR a1— N
MBXAICS wroerrersremrnesmessne { H}ﬁ'(?‘é%aJi%N)( M3F vy SR 1—%{EL
XIWEY>TLEEW, M3F4y T AT 2 —
@ I] ZDH. BERY MRV HEEICETE SN2 ETH M3 cap screw -
HRAATLEEW, 12720, BT ERERT DK )
FW 03X04.5X0.5T wrovvvrsvevsne 2| | <BUETOTEELTEEW, /
When fixing pivot bolts on the resin swash
m lower plate, use an M3 cap screw beforehand )
Uiy MU ME ; to cut in threads. ATy Y auT T =]
Pi\//c;t/bol/t\E """""""""""" Next, tighten the pivot bolts until they are Swash lower plate
securely fixed. Please be careful not to tighten -
Dj] them too much, as it scrapes off the threads * QJ%?T’L/VC&OjK (2 80
EX 05 RV o 4 and enlarges the holes. % Make sure that the screw is
EX o5 ball with stand Crty hASL b straight in the hole.
@ Pivot bolt o
TR
5271?‘/%7_ .................. 1 The hole is too loose 255 —F (F3C)
Radius pin collar Standard (F3C)
AT )¢ U 1 © 3
Collar 3X4X8
S % b4
. . T (3D)
O ﬁ‘:y)ﬁng Experts (3D)
Tightened too much

A = & Caution

Gigas 550E(3120°) > —2 DHIFIETY
135°) r—JIHER TEEE Ao

Gigas 550E is 120°SWM model.

This model cannot use 135°SWM.

FTITAE T —
Radius pin collar

EX o5 K=V afi M2X8CS 717 —3X4X8

EX 05 ball with stand O Collar 3X4X8
Uy bRV RE
Pivot bolt E \% @\ M3X12CS
FW 03X04.5X0.5T

EX o5 R—IV &
EX 05 ball with stand

EX o5 R =&t
EX @5 ball with stand

M2X8CS @.‘\\“ ‘% FW 03X04.5X0.5T
<)

YRy FRIVIE
Pivot bolt E

o v o PR

Uy PRV RE % EX 05 H—L 51 ATy Y 27 L= MR T

Pivot bolt E () EX @5 ball with stand Swash plate assembly

2X8CS (Pre-assembled into our factory)

18




A & = Caution

M3X12TS

AA FY 103T
Main gear 103T

7 — o bR iy
" Auto-rotation drive shaft

YIRDE BTTIMISHD KD
BNTVET,

K|/ The hole for the M3.5X10CS is
on the side with a notch.

1 | [XT>Froms
Main gear installation
A 7 & Caution
4 _ 7\ S
@ = ) 5] Aok
M3.5XTOCS wveevverremremsvesueneanens 2 Ji
g|
@ Dm
M2.6XOIL -veeveenvevemreeieiieiieeniens 4 - =
Countersunk screw
@ (oo 181mm a7 & LT
IMBXI2TS weveereereeeecereueeeaeens 4 728w
Use the holes positioned
MEAXASS vveerneeeveenerniianienieans 4
AA{ v~ A MP=181
Main mast P=181
(o]
~ ~Atavr
Mast lock
(@)
PN —
FW 012X 018X0.2T ++evsssevsssceess 1 TGS
ﬁ/% Pre-assembled
———
9 L ‘ &)
Collar exs1 Ak |
\ ' ' DET D
Point the side
with the punch

M3.5X10CS

717 —3.5X5X5.1

M4X4SS% fift T £ 95

fasten with M4X4SS.

~AMIY 7RVl
T %,

Completely lower the
mast lock.

|

VY

=5 =
©

;
o o @

AL R AREWSEVE[E) EF XAy 7 %&5&L

Pull the main mast up through the mast lock and

AL AN 5
XY B,

Raise the main mast.

T |

AT N7/ 7/77)
o =~ -

~YAtay s
Mast lock
——

Collar 3.5X5X5.1

KA b
Point

' mark upwards.

Brg. ¢12X16L7 > 7 = A
Bearing ¢12X16L one-way

F—htur—A

Auto-rotation case

EC—TD/ FW ¢12X018X0.2T

M2.6X6lIL
Countersunk screw

Lock D)

A FEY 97T
Second gear 97T

EXtAh oy F¥EYvno T o7
EX second gear housing

M3.5X10CS

FYDFABHIEE BB EDE LD, 4T
AAXV A RXVICO)ACZTL—
ZILTLIEEL,

In order to prevent gears from slipping
and improve lubrication, always spray
the main gear and second gear with
silicone spray.

(%

HIE—XTERDRXETD
N9y 1DHE

Counter gear and second gear
backlash adjustment

o= 4% lemX5emiZY) > Tl v
FETEATE—FTOMIHEE AR,
NI —FT 2 EELTrLREICE
HYRFTHRBLTE=Z— IV EFIEIR
WTL S,

Cut plastic bag about 1 cm X 5 cm. Put

’
|
\

DR TEUILAAVNNRAVRNRRANRRRARRRRAVRRAARNRANE 77
SR\ =g

m-/////////////ﬁ%fi\%

o o

EIYAMETFICHZOPEVE,
Note: Make sure mast assembly has no end play.

the plastic piece between counter gear
and second gear.

Fix counter gear and turn second gear to
remove plastic piece.

19




O—42—A~Ay KORT
Rotor head installation

12

© (m

MAX8ARE VARV N e 2
M4X8 button bolt

© B

M2.6X8CS wrerereremmrmnmiminnnininnas 2

© Emm

M3XECS woveeremremeneerenrenieiriieeenes 4

(©) |

FW 02.6X07.5X0.5T -osssssssssee 4
S J

[X-1
Fig. 1

AN
Frame

FIUT AT =1
[2LISbYDATS
Mounting
location of the
radius arm

=

TL—FFNy—
Blade holder

ATy 2Ty IN—
De5K—)
05 ball of swash
upper plate

B' A
AA /BB

AT R 5 JC -1 O AL BIARIZ 5 3912,
FUT AT A7 % LTS,

% B IEMER AR B T E R ORATIZ I TR E
3o

FEARFAEE ALV T MIX22CSEARADL TLEE W,
Fix the radius block so that the unit will be
positioned as shown in Fig. 1.

Precise phase adjustment is to be made with
actual flights.

Make sure to completely tighten the M3X22CS
after adjusting the phase.

M4X8AR% ¥Rk
M4X8 button bolt

Xy TL—hEXA>
TAMIWY I TLETY
TART —EHAFT T
EL,

Attach swashplate to main
mast first and then attach
radius stay.

FIUTAART —
Radius stay

S

M4X8:K% ¥R b
@/_/ M4X8 button bolt
M2.6X8CS

Tr 2T 7k
Washout

ATy aTL—h
Swash plate

@
0

@

0 0@ g

@

0
1%
0 o
o

ON
A @

© M3X8CS

0/ FW 02.6X07.5X0.5T

20




13 T—IVING T 2 T ERDHE AL
Tail housing assembly

/©Emmm \/© N

M2XECS weverervrvvevnvnnesinnsnnnnns 10

@ Emm O] 27 SS050 -+esevesesssemssenssnes 2
O-ring SS050

MBXOCS weovveereervensenseeneenennanans 2

O E 1

EX 05 R — IV coorererierinennns 2
M3X16CS {EX 05 ball with stand )
M3F AT F B e 2
M3 nylon nut
FW 05X@7XO0. 1T «weeeeeeeeeeeeenens 2| M2X8CS
FW 05X @TXOAT cwveeeerervieiennns 2
FW 03X @8X0.5T +vveerveereveesveee 2
l: M3X16CS
Brg. 05X010XA4ZZ -weeneevereeeneens 4

T T L —=RFRLT—(A)
ﬂ ]: ﬁ Tail blade holder (A)

Brg. 05Xol0X4 AT AR coveeeneeee 2
Bearing 05X010X4 thrust
\ Y,

FW 05X07X0.1T

Brg. 05X010X4ZZ

FW 05X07X0.4T

Brg. 05X010X4ZZ

o )o
Q50 FW 03X08X0.5T
V%
M3X6CS /% %

A i & Caution

NEED/NEWS NEOKENT

Smaller hole Larger hole

T =

T=IN\T T
VAE)TTYAFAN YA =
il Tail housing
Make sure to apply
molybdenum thrust grease.

)

T=NWNTT VT
Tail housing

0') > 7'SS050
O-ring SS050

Brg. 65Xel0X4 A7 A b
Bearing 05X010X4 thrust

M2X8CS

EX o5 R = Eff
EX 05 ball with stand

T =)7L — KRV —(B)
Tail blade holder (B)

M3 a5 b
M3 nylon nut

Tail boom pipe installation

A * & Caution

T=WT—LINATDIJET—IVr—ZADRFD
hEBICIE A ATLIEELY,

Align the groove on the tail boom pipe with
the protrusion on the tail case and insert.

T =T =L TL=617
Tail boom pipe L=617

S @
ol

i
] \\\T\\t\\\\\t»

20

0

21




T —IVr—AERDHRIL

15 | | Tail case assembly

' H \
Brg. 05X013X4ZZ ++evvevererenseees 2
VIATAEY ) O T I 1
Collar 5X8X2.5

M2.6XTOPH -+eeeeeeeremmvmrmreeeaeannnnns 7
M6ﬂ‘ D N 7
M2.6 nut

FW @5X@7XO0.1T -eereeereeenenees 1
M2.6XT2TS-2 ceeeeeemmvvrmneeeeeannnnne 3
\ J

A * & Caution

M2.6F v b
M2.6 nut

T =7 —A(R)
Tail case (Right)

M2.6X12TS-2

T =T = L3 T L=617
Tail boom pipe L=617

717 —5X8X2.5
Collar 5X8X2.5

FH—ar A=)V HA K
Rudder control guide

A 7 & Caution

A 7 & Caution

BAILTNIVMME IV 70,
FXED(FHULEVTLEIL,
BREOERELVET,
Do not bend or scratch the
timing belt in order to reduce
the risk of breakage.

FAIL TRV
Timing belt

FW 05X07X0.1T
Brg. 05X013X4Z7Z

7= —A(L)
Tail case (Left)

M2.6X10PH

IHERICIZAATSIEELY,

T=IVT—LINAT DIV T—IVr—ZOREID

Align the groove on the tail boom pipe with
the protrusion on the tail case and insert.

BEISRIET,

2. NIVADEEH REHERLET,

1. Adjust the tension of the timing belt so that the
two sides do not touch each other when gently
pressed with a screwdriver or other tool.

2. Check the rotational direction of the timing belt.

1. ZAIDTNIVMI R FAN—FTEFLT ELEL

Tail pulley

FAIVTT—1)—
Timing pulley

EN o)

Securely tighten

M3X35CS

CITIHRIEDELET,
Lightly tighten the bolts.

N Kb

>
(Z B Y’ ,7’/ Q
©

22




16 T—IVING D 2 T ERDBUF
Tail housing installation

©1 \
Brg. G4X@8X3ZZwwsmeeeseeesseeees 2
M2.6XBCS -+evveerereevnmenevrneneinnnns )
M2XOCS -oveereeremeneenenrenienesieeenes 1
M3XS5SS wereeremrermeneerenrenieieeieeenes 1
FW 04X 06X0.5T +eeeeeeerererenees 2
HARE U MBXE.3 ceereeeerreneenens 2
Guide pin M3X6.3

EX @5 =)l eeeeveeennnieeniicnnnne 1
EX 05 ball

\_ J

T =y F 7L —Assy T
Tail pitch plate assembly (Pre-assembled)

AT Rz 2L &HT
EELTWET,

The end of the slide
shaft is crimped.

T =V F 7L —bAssy
Tail pitch plate assembly

A 7 & Caution

DA TPDKIEHCEDETHRORAL . b

FRIOVIEIEFERL TS,

Align with indentation on shaft and
fasten. Make sure to apply thread

locker.

THHESEADDHDIE. AV I ZANTLoAPYEBEShTVET,

BUNGEIE, T—IVINGI LT PENTYL T T—RRIVE—BEDHRELT
HUFAF—FTHU TSV BTOY I 21 M EH BhR I <AYET,

The factory pre-assembled parts are secured with thread locker. In
case of disassembling this parts, remove all parts such as bearing or
blade holders from tail housing first. Thread locker can be loosened by

applying heat and easily removed.

T=NNTT T
Tail housing
M3X5SS

TVT =) =% Tk
Tail pulley shaft

#A FE 2 M3X6.3
Guide pin M3X6.3

M2.6X8CS

/‘ FW 04X06X0.5T
é/Brg. 04X08X3ZZ

LN=H1TF—

ﬁ/Lever collar

Ty FLIN—
Tail pitch lever

CD\EX 05 R —IV

| | EX 05 ball

M2X6CS
Brg. 04Xe8X3ZZ
FW 04X06X0.5T

A\ iz & caution

T=IVEYFHAREUNL, T—IVEYF T L—b
DIVITIFEBESICEFHI TS,

Install M3x6.3 guide pin into tail pitch
plate groove. Ensure smooth movement.

Tail boom brace assembly
/© E] N
M2.6XTOCS eveerveerevresremsinranuennns 4
M2.6T 0 B oo 4
M2.6 nut
J
M2.6X10CS
TARF A
Epoxy adhesive

TINT—=LT L —AF =3I
Tail boom brace terminal

@,
@G>

M2.6X10CS

T=IT—=LTL—RA
Tail boom brace

M2.6X10CS

M2.6 nut

A * & Caution

M2.6X10CS

LARF AR

% Epoxy adhesive
AN

>

M2.6F v b
M2.6 nut

F=IT=LTL—=RE—=3F VT TREEEFITESELT
{FZEW BELEVEE RBIOERICEZZEPHIET,
Attach the tail boom brace terminal with epoxy adhesive.
Not doing so may result in vibrations.

23




18 | [EROBA

Tail fin installation

A * & Caution

¢ N
@ E] L] RBENUNITRDEICEDESCEFFHTI TS,
Install the tail fin stabilizer band as shown below.
MB3BX3S5CS weveereervesremrensuesunnnanans 4 )
S RIS (A
@ 'lIIIIIIIIIllIIIIIIIIIIIIIIIlllllllllllllllllllllll Inclined Tail fin stabilizer band (A)
M3X2SPH eovvveerveesvveesreesnnannennns 2 I JFEEINY R(B)
Front < Tail fin stabilizer band (B)
@ H HE DB
Inclined
FW 03X@OX I Torvvveesssssersssssssssees 2
FW 02.6X07.5X0.5T wweveeeeeseennes 4 M3X35CS
Y 0 A7) N 4
M3 nylon nut
FW 03Xe9X1T
© [ Qe
Np—— < M3X25PH
e e > A — 2 AR o stabil
Collar 3X8X7 orizontal tai n stabilizer MSﬂ_/f E!:/ﬂ“y }\
KFERRBIEHFAT M3 nylon nut
BT TLIEE N, &
— Use horizontal fin if @
777 3XBXIS vverseeeeses 2 necessary.
Collar 3X8X15

Q | |

KNAZTAR Y IN—M3X26 1
Hexagon cross member M3X26

\_ J

RTINSV TFA)
Tail fin stabilizer band (A)

|25 VAANG:)
Tail fin stabilizer band (B)

A7 HAR L IN—=M3X26
Hexagon cross member M3X26

Vertical tail fin stabilizer
FW 02.6X07.5X0.5T

M3F A5 b
M3 nylon nut

T=IT—=LTL—R
Tail boom brace

717 —3X8X15
Collar 3X8X15

M3X35CS

717 —3X8X7
Collar 3X8X7

24




19

O—8—AyRQU -3
Rotor head linkage

e

A £ & Caution Yy 5y Rty b

d = Pitch rod (2sets)
@-I TU—REBT 5. ERICE Y F & BT Omm
M2y R R ceveeneeneeneeneenenns 4 BHREZITVEY,
M2 rod end After installing the blade, measure -
- the pitch and readjust. #J43mm
Apprpx. 43 mm
)
e ° S
o
\ ok
= Pitch rod
A=A
Pitch rod
J
o
\“ﬁ S
i \
4 0
O | %)
SN )
o
0
o
= =) ~
0
0
2 o @ %
2 2 Q
2 €
& /
N2 A = = o @ -~




SWM linkage

e

N

O

Y (2 V20 N s N 6
M2 rod end

SWMI)VO /ATy vady
SWM aileron/swash rod

A * & Caution

TL—RRft#. EEICEY F & B> THARS
TVEY,
After installing the blade, measure the

pitch and readjust.

SWMILNRX—=%—/AT v 2ty N
SWM elevator/swash rod
35mm
| 1~ [ Jm \\\i
#17mm
Apprpx. 17 mm

SWMI)VH /AT v a1y R (2set)
SWM aileron/swash rod (2 sets)

#917mm
Apprpx. 17 mm

SWMILR—=%—/AT v 2ty
SWM elevator/swash rod

26




21 FH—-D) =

Rudder linkage

V=20 FPAL—RIZE) KT F =T A FOMEZ LT e

4 2 MHAITEFHDTLIEE W, S A7
© ([ Before tightening the screws, please make sure that the rudder guides N A >
M2XEBCS wovverevervmneereirenennrineeenes 1 are neatly aligned so that the linkage rod can move smoothly. 7’4\?47,',
—

1 S

EX 05 B VB e 1

EX 05 ball with stand

© 0

M2F 7 B o 1
M2 nut QS
O >
Y (2 V20 N s N e
M2 rod end
S
fQ
M2ay RN
M2 rod end
yarga—7
Silicon tube
POM/ A 7" 2.5X3.5X480
POM pipe 2.5X3.5X480
EX 05H— L &rf T,Q('\flé)\?éfj (3480mmicHy b
. o
EX o5 ball with stand Cut POM pipe to 480 mm.
A TN 8
6’ SH¥—a ha—LOY R L=642
H—Rk—>r Rudder control rod L=64
Servo horn M2y By
M2X8CS M2 rod end
F—RIHEDOHY FY—=TAR
Screw included with the servo Rudder guide
sy . . |
ti Neutral /C AL L L U
Right [ Left Neutral H H Neutral H H
\ | | varFa—7 POM/SAT  YyarFa—7
90° ~. H H @ H H @ Silicon tube POM pipe Silicon tube
15mm 75 =4 FOMANISmmiZ EDEIICAy MLizd)ary
o L == == 7 . -
. o o oo = T | i TrmnTEELE T
> k| k| —_— N
E : ' Left ! Richt Left ! Right In order to secure the POM pipe in its appropriate position,
| & | g attach approximately Smm long silicon tubes on both sides
pol Eu T—Fm of rudder guides.
| Cut Mode I Mode IT
PRk —r: Za—bIV A

ATAY T, M) L =a—FI)
Transmitter
stick/trim: neutral

Servo horn: neutral

5 TV T = b TN LT3~ 5 DA (M)
FoLEyFTL— Right Positioned at 3° to 5° to the tail boom pipe (initial setting)
Tail pitch plate ? B B )
LA TN T OREHIZ ES>TEELETOT, 774 M2 LT
* Neutral D
o ’%Eﬁ@ / I Because it changes depending on the number of rotations when
Direction of the nose of the unit g™ -—-— S Left hovering, first fly the unit and then make adjustments.
T =Wy FLoN— R .
Tail pitch lever L %Et .
Top view illustration

27




Main blade installation

\

/
@ @ UL
M4X35CS (BE A1)

M4X35CS (BEAAL) -woeeeeeeeenee 2 M4X35CS (hardened)
M4X35CS (hardened)

7 N
N /

Ma4TF AT F D | o 2

M4 nylon nut

\_ J
TL— FAR—H—

Blade spacer

A 7L =K (BIFE)
Main blade
(sold separately)

(&)

M4 nylon nut

ATV —=ROINT » A%HD £55
BIFEMD2513-0997 L — FNG U — T2 &, fHICHIETE 3,
Balance the main rotor blade.

Adjustment can be made easier with a 2513-009 blade balancer (sold separately).

s @ID \

BWHIZT =T TH—VEERLRETT,
Wrap a lighter main rotor blade with tracking tape or
a decal to bring it into balance with the heavier blade.

Mﬁmww ? o
)

A X & Caution

A TL—NEBLEKHRICR e MOTTET
Tighten the M4X35CS bolts and M4 nylon nuts
so that the main blades can move slightly.

28




EvF/ 20y MLDERTE

23 Pitch and Throttle setting

Bty FNETE

O EEWOEY FH—T BRI T — ¥ BATTENTWARNWT EZHERE

L7230, LA ENT VDY EIET— 7 2 HE LTS,
GFELIEAEROBIELZ ZE 7280w,

@ REEHOATY MVAT 4y 7ok &, GEEEROY Y F71—
TORREN50%FE21F0%DEE) A4 2T L—FOE Y FfH30°
2B EH2, EyFay FOESZHFKLET,

X UM ITOA > T L —REFELTLIZE N,

B@ AT L—FDOE¥ Y FAmH0° DEXH-1DLH T —FKk—2, A
Ty vaFdb—h Uty varyharyha—L7—254, EvFT—
LISZFNFNAA I o T WA T ERMERRL T2,

@ KFmoTW WA, 9V 7A7 0y 7BUT B O T KL |
EyFay R, ATy a0y ROESZHELTT,

® IV TATOY 7 ORI EOTEEIT 5724413, P20DXN-1% 5
E\ZHENAFE 21T\, M3X22CSE AR O LTL 7280,

HPitch setting

(D Make sure there is no data in the transmitter s pitch curve
function. If there is any data, delete it.

(Refer to the transmitter instruction manual for details.)

(@ When the transmitter throttle stick is in neutral (when the
transmitter pitch curve is at 50% or 0%), adjust the pitch rod length
so that the main blade pitch angle is 0° .

* Make sure to adjust both main blades.

(3 When the main blade pitch angle is 0° , verify that the servo horn,
swash plate, washout control arm and pitch arm are all level as
shown in Figure-1.

@ If they are not level, adjust the radius block position and pitch rod
and swash rod length.

(® After adjusting the radius block position, refer to P.20 Fig. 1 and
readjust the phase and completely tighten the M3X22CS.

E—V—O FHEIEDETCTIINE Y Fr—I D= 2— IV EERE
ETIINE Y F =Y OFEL TSRS 0,)

BBy S Qiike S ANAVE OIAT  aATi E 3

Set digital pitch gauge neutral using flat horizontal place such as motor surface.
(Refer to pitch gauge manual)

Set digital pitch gauge about 80mm from main rotor tip.

Measure pitch based on horizontal surface used with setting pitch gauge neutral.

LET

T IOINEY Fr—2% A4 27 L= RO SH80mmIZ B 1), = 2— k)

A * & Caution

HIRDT I RIVE Y FH—I%FERL TS,
Use digital pitch gauge (sold separately).

FTILEL RFTD £9,

Lift blade a little and measure

Approx. 80 mm

Yy Fay R

‘-“

D

’\ Z X
D 4

Y

4

%‘;
S
/>N

&
i

< );
S

RO T I INE Y For =
Digital pitch gauge (sold separately).

-1
Figure-1
K — - —- —_— — EvFT—4
Horizontal . ol e Pitch
orizonta ¢ Sy itch arm
Pitch rod SO TATaY Y )
o~ Radius block A Tty a7
N \ = P | |/ - e W I M=)V —2A
IR Washout control arm
Horizontal ~ - A\IANEM . 1 - 2T AT L b
Gﬁ T

IKF

Horizontal O o

fffffffff © — 1= -
1 |ec o °

= EECAR 0

N e, /T %

29




Bty FH—TDRE HPitch curve setting

(COF—r—3ar¥a—y 7TuR2fHLb0TT,)
WESC (7 7))\ HfR, B2 L0 2bL E35

(This data originated from the use of a programmable transmitter.)
* It may vary depending on the ESC (amp), main unit and battery.

— R BT, General guidelines.
E—FK1I MODE I IYTUTEl . . BN
| I | I | (Condition| /3 7 ()DE);O%> (a I_D)ﬁ;%) D3 F=ha—7—Yav
Qn® o]0 Hovering Roop Roll 3D Auto-rotation
1 I /}1\1th ljtzl: 7.5°~8° 8.5°~9° 7.5°~8° 10° 12°
o [@Q S
AN o7 45°~5° 0°
I I Hovering
En@ Olilo} RN
=L ol e 30~3.5° 4o~ 5 50 10° -6°~-7°
ow pitch
EvFH—7 (&E) Pitch curve (Reference)

ROE TR SO R ER OB E £ TS v,

For the setting method, refer to the instruction manual of the
transmitter used.

ID1 D2
ENAVME4 Ov—=7%) (T—%) ID3 F—ha—7—ar
Hovering L00% Roop 100% Roll 100% 3D 100% Auto-rotation 100%
,// /! A
// / ~ N //
50% 7 50% 7 50% 50% 50%
/ /
/
/
0% 0% 0% 0% 0%

ATAY) 0= APy L AF490 M AF4ygin- AR AL ATA92 M ARy im- ATAv) A
Stiek:Slow  Stick:Center ~ Stiek:High  Stiek:Slow Stiek:Center ~ Stiek:High  Stiek:Slow  Stiek:Center

AFA9 M AFg9p 0= AFA02 4 AF49) M AFAypiu= ATA) R R7497 M
Stiek:High ~ Stiek:Slow Stiek:Center ~Stiek:High Stiek:Slow Stiek:Center  Stiek:High

WX0Oy MNLA—TDERTE B Throttle curve setting

AWy MV =T OB T ISR SILBESC(T ¥ N LY AR
F9, RETEEITHHOESC(T v 7)DFHE % T 7280,
ESC(7 v MIFAT—AF — MEFENZDb DO BEIO LT3, Au—
AL — MEREDIRVESC(T ¥ N &M L7284, €— 5 — I8k
ST —y — Al EAY) RS BEIB T AR B T

A i & Caution

The throttle curve setting may vary depending on the ESC (amp)
being used.

For the setting method, refer to the instruction manual for the ESC
(amp) being used.

We recommend using an ESC (amp) with a slow start function. If your
ESC (amp) does not have a slow start function, the speed of the rotor
may become extremely high when the motor is started, potentially
damaging the main unit.

ZOEREI—BNBEEYFH—TTY, This setting is for a common pitch curve.

(AL E21—427ORFEREBFOLENDTT,) (Obtained when using a programmable transmitter.)
ESC(7 7). Btk EMZFICL->TEREZEZEADIHIET, It may vary depending on the ESC (amp), main unit and battery.
771 UTRREL TS, First fly the unit and then adjust.

A i & Caution

O—4—EE$132,200rpm L FTERALTEELY, Use with a rotor speed of 2,200 rpm or less.
R\ EE5511600-1700rpm Hovering rpm is 1,600-1,700 rpm.

30




E— 52— ORfT

Motor installation

(© Emm

24

M3XECS -ovvererrevermemeiveineiinnas 12
MAXERY ARV R e 4

M4X8 button bolt

@il

MAXASS weeeeevrenennmesenieiescnaenns 1 Eep— (I55)
@ ﬂ Motor (sold separately)
FW 02.6X07.5X0.5T -eeeeeeereese 8

M2X4 T APH «eeveeseeseesenceneenss 2

M2X4 truss PH

Ol

Brg. 010X@19X5ZZ wwvvvvvveeeeeeenes 8
S %

T VAT
Pre-assembled

M3X8CS

4

M2X4 7 APH
M2X4 truss PH

Brg. 010X019X5ZZ

\\
4‘.

KA b
Point

FYDFABHIEEFBHEDRE LD, T
AL XV EHRXNICO)ACRTL—
ZELTLIZELY,

In order to prevent gears from slipping
and improve lubrication, always spray
the main gear and second gear with
silicone spray.

()

WL
J1 \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘-@-
(o]

s 17
[(e]
c

AL X TEEZAXTD
Ny 7Ty 1D

Main gear and pinion gear
backlash adjustment

E=— )% lemXSemlZH) T
AV TEEZF VY FTOMICEL
B EZF X TREZELTHD
RN AA Y FTRAILTE ==Y
Fap | EHATZS v,

Cut plastic bag about 1 cm X 5 cm.
Put the plastic piece between gear
main gear and pinion gear.

Fix pinion gear and turn main gear
to remove plastic piece.

M4X4SS

according to the motor.

BHEOOE—F—12L), B AV BLO
BT E A 31 TLAE S,

Please choose bolts and mounting holes

M4X8RS > AL b

FW 02.6X07.5X0.5T




o5 | |[ESC DOEAF
ESC installation

RALb
Point

E— =D EoTNEDIZT—F—23a 5 72\
BadE— =l LTI, £ -5 -k
ESC (7> 7) 22% C3RDHD ) HLak %k >
L EBRDHNIIIESC (7> 7) DikE TE—
§ — DR TR 22 2 TLTES

Please exchange 2 of 3 wires which connect
motor and ESC or change the direction setting
of ESC if the rotating direction of motor is
incorrect.

T

Y
Y

A% 4 Warnning

ESCRRET77RAF—.XIvIT—7.
NREHFERLTNNYyTY—TL—MC
LoD EIEL TS, ESC(7>7)BLUONyFU—E. ZhZhOERK
Secure the ESC to battery plate HEAEZSHEL. ELCRAICHENZILY,

well with hook and loop fasteners, Please read and refer the instruction manual
Velcro, and band. of ESC and battery throughly for for safety.

7 = Caution

26 /\‘y?')—a)ﬂyﬁ'
Battery installation

. SNy FY =T L =K
j Ny T —L—) Battery plate holes

Battery rail

NV R (HIFE)
Band (sold separately)

23y 71— (BI5E)
Battery (sold separately)

A\ E % Warnning

Ny TFI—=TL— e BE LRI T 5156
[ Ny FY—=ZhyN—LNN—% EICHB E
FTNyFU—=L—JLIZEEAL. Ny T U—
Ay N—=E BNy FU—TL—bDRIC
ABETNyTI—TL—baHRULAATE
BV Ny FU=T L= LoD BEIESO
TOWEWRETREINyTU—=P Ny T U=
L—bRATHICHEL EXBBHELD
TIREMBHIET

During battery plate installation,
pull up battery stopper lever and
install battery plate to battery rail.
Push battery plate all the way to the

INY TN = AR/ N—
‘ Battery stopper

A\ = %= Warnning

NyF)—3ET7RAF—. Iy I57—7 back, so battery stopper pin can fit
NOREERFERALT/NYyTY—FL—MIL> to battery plate holes to securely
HUEELTLFEELY, hold the battery plate. If battery
Secure the battery to battery plate plate is not tightly secured, battery
well with hook and loop fasteners, or battery plate can fall during flight
Velcro, and band. and cause serious accident.

32




ESC (7>7) &Ny TV —D#EEl

ESC (amp) and battery connection

nelhve

ESC (7 ¥ 7) KONy 7)) —3Hillio a4 27 & &% LT LTH S TR D

M ZE IR LT ES v,

After soldering the commercially available connector, etc., for the ESC (amp)

and battery, connect the cables referring to the

diagram below.

A\ E = Warnning

Connect to the motor side

LD /NFFE Y (RR) 2N FAT L I
Fa—TEPIEET,

Solder the commercially available banana connector
attachment (female socket), and cover it with an
elastic tube.

INVEAF
Solder
o| <«—
71k
Cut off |

T -
f

E— MR T4 =TI S 7k, Srorcilbin %
T & —=THN T GBI HTEEIEDONL LI
LTS v,

Once you have contracted the tube with a heat gun or
lighter, cut off the remaining portion with a cutter.

Be careful and make sure the metal portion is covered
completely.

BUOPTHEVWERERECEHIC. /Ny TU—EESC
(7B TFMNTBERICESL. 7518
Bho5726ICaR T 25 H LTI,

In order to avoid potential accidents,
connect the ESC (amp) and battery right
before performing a flight, and once the
flight is finished, immediately disconnect
the connector.

ESC (7> 7) (3I58)
ESC (amp) (sold separately)

A i & Caution

JF LK) =Ny 71) — (FI5E)

Lithium polymer battery (sold separately)

ELCR2ICHENEELY,

Refer to the instruction manuals for

ESC(7>7) B LU Ny TU—E. ZhZThORIRHAEESHEL.

battery, and make sure you are using it properly and safely.

the ESC (amp) and

ESC(7>7) Ny T —DHRE S (X

ESC(7>7): 6SAHIE 120ALL LA 4%

Battery: Lithium polymer battery 6S (22.
Mountable size (Width 45Smm, h
ESC (amp) : 6S 120A or better reccommended

Ny T = VT LR) TNy 71— 6S(22.2V) 4,500-5,500m A hifE 2%
FERRTEE A X (IE45mm., 5 E56mm, & £138mm)

Recommended sizes for the ESC (amp) and battery

2V) 4,500-5,500mAh recommended
eight 56mm, length 138mm)

33




o7 X v E > ORT
Cabin installation

[ @) 1N
Cutting of the cabin

BTV RE T — /=) = — 2 flio Tl 01ZHLT TS 728V
FAE LT NI LD D7z, 010k N KEL RSN EIZ
LTL7ZEW
Enlarge this hole to 910 with taper reamer. Make sure the hole is
not larger than ¢10 so cabin damper rubber can fit.

A\ iz & caution

Z2FyTEUIBRADOAFERLET BIRIIERT < b
ICXYELE D N—T LEISODRALETTY,

Use the snap pins only in the back. For the front,
insert only the cabin damper rubbers in the body

D QDD AP DA Cer (VAN 4
SD cabin damper rubber mount.
AT 7}; R 2

Xy IN—TN
Cabin damper rubber

Frrr

Cabin
FX U UF =T
Cabin damper rubber

W e A 341
/ Quick-drying glue

FAE LRI Y =TT R EAE R TRIEL LT,

Fix the cabin and cabin damper rubber with quick-drying glue.

FX Y F =T
Cabin damper rubber

Snap pin
KIRDHDH

Only in the back.

Fy U =T N
Cabin damper rubber\
&)

—

AF v TEY
Snap pin

| AT =T h
Body mount

34




MEMO

35




3. f#i{&/Y—Y(Z2LVT Repair parts

O\~ YDZBWALOXEL TS, Fou MEMASNAEEEA I K NO. EBHEE>THEVRDTELY,

O LA ECHANRHABA L, BES —VFE CTRERC CHRLAGTE,

BREEEBIC, TIXEMPS 3 A~7 BHETHEIVELET,

ETEIHFELND, LARE. FREA. GW. HAKAFOTILIL. KARIPS 3 B~7 BRIRLSETOELEET,
T/, BAIHIEBEIL D) 1 B~ 3 BEERDICHEEE N EBHNET, HOLPUHITTHRILZE L,

BROTR. B LOWH, SIXCEIBSIBVESSE. SFHCTHESTIE 8 BLMIC

SWEE (0847-45-2834) /N—VRECTEMOL, TEECAIV, EHRHEMHTRANELET,

% O—F NO. REUBRICERLTHET, BRABVTTCICERNE L HB L3V,
BERDIHEICLDEM - THEZHTHEVELADT. I-FNO. ®E. BEEIHIAEDL. TENXLZE,

BEASE 2014 &£ 5 B&E
@ LEAI[FAX|ICT. BERLIAHLELY,
@b eem| e xT, FRABETICBVARIC, R2E2EEBEOAHICHETI I,
[OIx—yREDEET + @R (REIFFEFLAA)] + OHEBHIPDLETT,
X EB, iﬁﬁ%é’a’t:;é%ﬂ BITIRA. UIFHFICLZREZTIE. BETOTHEYEEA,
CTELFERL,
W= ((C5IFEHEBA) X ERASEEL B EFEVOHRICE-TELEYE T, BREERI HPHIET,

EmaEtRE| 1 AAERHE 1 AEME | 3 AHEMLE

X 3FMAKE | 10 FEKE

s . i . BEE ¥1,500 ¥1,600 ¥1,800

Hit ¥1,300 ¥1,400 ¥1,600

BEER . (G . JbRE . PER ¥1,100 ¥1,200 ¥1,400

REE | PE ¥1,000 ¥1,100 ¥1,300

mE ¥1,100 ¥1,200 ¥1,400

JUM ¥1,000 ¥1,100 ¥1,300

() dtBBEICHEZVDAHT, /53— 9,800 HHTEXDIEE

ON—YHKLDEET¥9,800 + @xF} ((X51FFFHA) ¥1,500
= ¥11,300 + @ HER (¥11,300% BiXK) =X LEEELNET,
FNE (AE—-LTHFEVTEWLY) 21+ No.
BHEULAAERH F A B | ZEXEE EFLHT-2BHE
N ] L | pueEE | 295 - AZLAL
s 1+ = ﬂ * ﬁ
HEH REREIFETE ( B LE)
s [ J-1 ] ||
= R - & B
L_ffFﬁ i - 1=} i} X
TEL ( ) | FAX | ( )
J—K No L i==Eii] HE &%

O —vREDAEE
@3k (31T 50RHR)

TENIE FAX ICTHBEEWLNLET,

. . o &EHEE (D+©@)
EOF—R R (- | .
T 726-0006 [5 SR FFhiiteh  3-3-1 —
FAX : (0847)47-6108 | @BEB (AEHE X B | |
X TEL : (0847)40-0088 =
http://model.hirobo.co.jp/ | BXH4%E = 55158 (D+2) +0 | |

36




2531-001
0412-295

2532-038

2524-001

-
| &
S ‘ 2532-049
2506-035 i
2529-003 | !
2522-008 0\0 \
I
4 > ! &b ‘
/g 0414-459 & ‘
Nauiidl
‘ ~ 0414-584
RN
[ ﬁg\
R " ’w N
0412292 ‘ | ///i;ng >
R ‘ ) ) N.2539-017
‘ e Q>\ 0414-459
‘ S < 7 2532-002
///@\ h - _
2505-019 —19 2539-017 2332:028 5535085
2532-030 ~a 2500-044
N
] 2529003 0. -
N> 2506-035 0~
2539-029 — "\ ) O
m A /\/<// N AL
~ 2
0308-006 I % - /)/\ 3 ‘
2532-030 o= 5500-044
N
2522-008 0308-005 2 2522336091
2530-004 0308-004 @
i 2524-001 2539-009
2532-007 | Z
2505-007 \\\‘@
2521-094 ).,
0414-543 0
2507-001 9395:991*#’—-~'-<::E:>
32506-041

0414-561

2506-019

5 7\ 2532-004
T
0308-023

vy
o

¥ (S—Vi5EIR B
FHADT2506-041
M E LTITE
L7280 )

(Use 2506-041 as a
substitute, since the
actual part is not sold
separately.)



I—F No. % AFC | BaIAmAE (F) fifi#%
Code No. Part Q'ty Price (Yen) Remarks
0308-004 | FL-IL 7L bbb s 2 1,600
0308005 | F T 5k Tk notder ! 1.800
0308006 | EL-T o= - 1 2,200
0308007 | B0 e ncerot 4 3400
0308-023 | bHI6 7 <7 ;nfef ok 1 1,000
os0s-02¢ | P18 ST e aonas 0 ! 12.000
0412202 | 127 yg(’) . 7 1 600
0412205 | By o et ching ! 1.000
0414459 | ST oo rubben 280 2 1.000
0414-467 ga;js’ ;\n;; SA P25 2 300
0414543 | S O oo ! 4000
0414-561 | D3vZ 7 dﬁ] Zbﬁin v 7 1 3,000
0414-584 | 98 7 a;;ﬁ:g: pﬁ;di\eto v kv 1 1,000
2500-044 | Brg. 08Xe16X5 ZZ 2 1,200
2500-073 | Brg. 04Xe8X3FZZ 2 1,200
2 | e
2505-007 | M4 Z;lgn‘:r'l;t Tk 10 200
2505-019 | M2 g;lgn‘:r'l; Tk 10 300
2506-019 | FW 63X04.5X0.5T 10 200
2506-035 | FW 08Xo12X0.1T 10 400
2507-001 g}gEEgmé 4 10 100
2509-000 | B0 et ook s 2 300
2521-094 éjoﬁa:3 g()ggégﬂsf 2 500
2521136 | 27 T 2 500 | Juta or the biade holamn”
2522-008 Zdisfr?d}l\fzgg M2X60 5 500
2524001 | M2 1 FEZE 10 500
2525-007 E§ gg g;lrvi[;tl—lé?sijnd 10 1,000 82 ?gl?separately
2529-003 8_;{11; 7z ‘7P‘7 2 300
2530-004 ]E;v”:t‘;oh ?E’)b b (D) 2 400
2530-005 Pt;/”;‘goi 2;;" b (E) 2 300
2531001 | &7 A7) o M3X3 10 300
2531006 | 50 Vs (Ut 10 300
2532-002 éz ;“;ééil%é’g‘i — M3X8 10 400
2532-004 (jfa ;S‘;Z‘;mg;(}l; — M3X12 10 400
2532-007 ga;sgr;v?\dg)l(é; - M3X22 10 400
2532-015 ?agszr;ﬁ\g;gg — M3XI5 10 400
2532-028 éFa;sZr;:i\\/IZ}]()égl — M2X8 10 800
2532-030 g;“s‘gr;;@é_ D M2.6X8 10 800
2532-038 éf‘a ;S‘Zrz‘;&z)‘(}l; — M3X18 10 400
2532-049 é: ;”S‘grzquﬁ/é.g)j; M2.6X15 10 800
2532085 | B g bt Matas. 2 500
2530009 | B sNIG 2 300
2530017 | B e 2 300

38




°©

2534-007

0412-303
0414-471 (OP)

0308-012

Bl7e ©
Sold separately 0403-011 —/
D
Py 0412-305
| 2500-047
2531-003 @/
0308-008(11T)
2532-002 0308-009(10T) (OP)
0308-010(12T) (OP) @
_V,A.,,ﬁ ﬁ ﬂ 2500-048
M5 2531-003 2500-048
Pa ‘ 0 ‘ /‘-\
. @)
| I S
\Lkg_k
2539-029
2506-036
| S |
(';_/” 5 > @
S % 2506-044
9 A
= )
) D @
4l > G 2538-012
<g| el
2532-002 %< g
| @~/ %
2539029 9 N
0308-011 Qe
Y 2532-002
2500-049
2533-029
2532-019
0412-306

2532-019

39



a—F No. ARE N AL () %
Code No. Part Q'ty Price (Yen) Remarks
PHI6 N B IVE=F »F7 1T
0308-008 | ppi16 Helical pinion gear 11T ! 3,600
PHI6 N H)VE=F 7 10T FTa v
0308-009 PH16 Helical pinion gear 10T ! 3,600 Option
PHI6 N B IVE =F » F7 12T FTav
0308-010 PH16 Helical pinion gear 12T ! 3,600 Option
PHI6 E—% —~< 7~ |k
0308-011 PH16 Motor mount 1 5,000
PH16 NV 1)V A A »F7 103T
0308-012 | b6 Helical main gear 103T ! 3,000
PHI6 \NY Vvt H ¥ R¥T 97T
0308-013 | b6 Helical second gear 97T ! 3,000
pl0 YA MH Y
0403-011 210 mast rock 1 300
SDtHh Y REYNTT LT
0412-171 | §p second gear housing ! 3,300
SDX A4 < A} P=181
0412303 | SpX main must P=181 ! 900
SDX +—huas—2A
0412-305 SDX auto-rotation case ! 1,200
SDX 7 — k1
0412-306 SDX auto-rotation drive shaft ! 2,000
010 A A < A b P=181(SUS) FTav
0414-471 | 1 0main mast P=181(SUS) ! 4,000 Option
2500-047 Brg. 012X021X572Z 2 1,200
Brg. o12X16L 7 » 7 = A
2500-048 Bearing 012X 16L one way ! 1,500
2500-049 | Brg. 010Xe19X5Z27Z 2 1,200
2506-036 | FW 012X018X0.2T 5 315
FW 62.6X07.5X0.5 B
2306-044 | Ew 02.6X07.5X0.5 black 10 300
717 — 03.5X 85 X 5.1
2521-133 1 o flar 03.5X 05 X 5.1 2 300
ty MAZ ) 2 — M4X4
2531-003 | g serew M4X4 10 300
Fy v T A7 2— M3X8
2532-002 Cap screw M3X8 10 400
F v T A7) 12— M3.5X10
2532-019 Cap screw M3.5X10 10 300
TERMSFAZ Y 2— M2X4 b T A
2533-029 Philips-head screw M2X4 truss 10 400
Yo ¥y T Ar) 2—M3X12 71
2534-007 Tapping screw M3X12 Black 10 100
7 ¥ 2 M2.6X6
2538012 | i intersunk screw M2.6X6 10 200
K& 2RV b MAX8
2339-029 1 Bytton bolt MAXS 2 300

40




0412-325 (For aileron and pitch servo)
2521-069 0308-017
0308-016

2505-020
\ 2506-044

0308-002

2534-017

iR
i@ntﬂ
Nz

2532-051

s

x 2534-017

2532-006

0308-002
2534-030

0412-179

2500-044

2521-128 2511-024

2506-044
2532-003
2511-033 @

2521-128
2532-003

2506-044

0308-001

41

(mrvar-¥yFH—=FKH)

! ©
6

2506-044
2532-00 %

0412-325

0307-027

0308-025

0308-001

~2506-044

(TLR=F—4—KH)

(For elevator servo)

2532-005
2506-044

2532-033

2506-044

2532-012
0412-179

2521-069
2532-061

0412-325

0308-020

oo

2506-044

2532-002

2532-006

2532-002
2534-030



Z—F No. i AKE kAt (F) fii %
Code No. Part Q'ty Price (Yen) Remarks
0307-027 Eigii gojn;rﬁjg;rf}Zf:/ DJg 7 ! 3,000
0308-001 Egig I}B\at:ez ]f}ra?nz A 1 10,000 Z{Flgﬁht;/i\:e% f?a;; af; ;ﬁij\l bé)cs per bag.
0308-002 Egig ;Zr:oﬂ;erI; e 1 10,000 ggﬁhﬁei tzarl;; arL\e ;j:rjlze?\l ?;)CS per bag.
0308014 | e S e L7A ! 1,000
0308015 | P8 L7 ! 1,000
0308016 | P16 g oot 2 1.200
0308017 | P8 a0 ! 3200
0308018 | P8 S et ! 4,000
0308-019 ]l;g%g I/S\at{ez gl;ez(;(l)/pp_er} AR ! 1,800
0308020 | 16 0T oppernnnt L 4500
0308021 | PN i s o 6,000
0308-025 gg}g l;gcz i:zzjntrZrzrlezﬁ‘T >t ! 3,500
0403-246 ;:l; t:goﬁio?d?; i Eﬁ.:h1 1 300
0412-179 ;’;;:;lz t:_ b 2 300
0412325 | X et Lo 600
oai2:345 | T e T ! 4500
0414193 | B oo 16 (W26 ) ! 2000
osra200 | PSS 0 (e !
2500-049 | Brg. 010Xo19X52Z 2 1,200
2500-079 | Brg. 06X013X52Z 2 1,200
2505-020 Mg r?}—/l/(in[:rln;/t gt‘hl;l gpﬁ%aﬁ 10 300
2506044 | o o0 e 3x0 3 lack 10 300
2511-024 grocslsxmzmyb::: &3%(35?)(60 2 300
2511033 | [ member viatas 2 500
2521-069 goﬁa:3 ggggy 2 300
2521128 | G m s 2 500
2525007 | 02 &?&hﬁ&d 10 1,000
2531003 | o C'r‘eé J o Maxa 10 300
2532002 | o L‘Z@%Qf = M3X8 10 400
2532003 | o :Szrg;ﬁ/é;g]g — M3X10 10 400
2532-005 gagszr;ﬁvé)yl & Msxie 10 400
2532-006 ga;s:r;v?\/é;ég — M3X20 10 400
2532-012 é:ag’sér;vi\\/é)g & M3XS 10 400
2532-028 gags‘grzv@ﬁ}gl — M2X8 10 800
N N 10 400
2532051 | LX 0 T om0 GV 10 400
2532061 gagszr;;;fvé LT M2.6X6 10 500
2534-017 "lip;nllig/scieé 1\7/12'}6;_(8_ VoS 10 100
2534030 | 7 o i‘fg’g T LT M3Xe 10 300
2538-012 &fniriﬁfrf@ M2.6X6 10 200

42




2522-008

2522-004

2524-001

2522-004

2538-012

0414-280

2522-004

2522-008

0403-022

0307-007

0403-022
x 2534-008
N
2534-008
2532-002

e \%

A0 D\
au
QP>
2506-044 ?)

2532-002

2506-044
2534-008

2532-003

0412-256




I—F No. e A% AR () k%

Code No. Part Q'ty Price (Yen) Remarks
EX-EP A% 7L —}

0307-007 | EX_EP mecha plate ! 4,000
PHI6 77 A AT —

0308-022 PH16 Radius stay 1 3,000

0403-022 | gAMb 1 300

yro mount

SDEX 7U—7 4 ¥ 7 <w b

0412-256 SDEX floating mount 1 2,500
SDX A ¥ v N

0412-319 SDX skid 1 1,200
7T AR VI8 M3X26 M2.6 /KA

0414-280 Cross member M3X26 with M2.6 hole ! 300

2505006 | M3 F AT F b 10 200
M3 nylon nut
FW 02.6X07.5X0.5 &

2506-044 | R 47'6X07.5X0.5 black 10 300
7Y v A MOy FM2X35

2522004 1 A giust rod M2X35 3 300
T x¥ A MOy K M2X60

2522-008 | A giust rod M2X60 > 300
M2Oy RV R

2524-001 M2 rod end 10 500
¥y v T A7) 2— M3X8

2532-002 Cap screw M3X8 10 400
Fx v T A7) 22— M3XI10

2532-003 Cap screw M3X10 10 400
Yy ¥y T A7) 2— M3X16 B

2534-008 Tapping screw M3X16 black 10 100
IIL¥ A M2.6X6

2538-012 Countersunk screw M2.6X6 10 200

44




0412-146

=Y DATA KilligF v b2k ) 95
Slide shafts are attached with a nut. o
- 2500051 | T 2506-005 |

N ~
0414-142 N i |
0@/@/ ‘ Lol 0412147

%j/ zjo;-mz ! i DM‘

K&’ | |
[ ‘

§>ﬁ\/&) L ’ 2/;5-006

! — ) o

B . -
L l///2500-054 . % ‘W
2521-079 . D [ ® | 2532-030

-
0414-141 A
0414-163 B > NS

@
= @ 2500-068
(A7 Nkt b /C
L ) SM6 nL}t inchided wjth slidfe shaft)J - @ @N 2521-061 0412-139
G
2N

2509-015

/ 2504-033

0414-501

2531-002
0412-145

2529-010
2506-021

~ - TN
F2534—006 N

|
| 2500-055
L > 2532-028 0412-316
- —/ j
T 2525-007

I
L _
0414-494

2506-032 S=YRFRIEHNEEA

DT2532-05 1AL
ELTTERKEE )
(Use 2532-051 as
substitute, since this
parts are not sold
separately.)

0308-003

2524-001

45



7—F No. i N LA () fii %
Code No. Part Q'ty Price (Yen) Remarks
PH16 /Ny 71 —7 L — |
0308-003 PH16 Battery plate I 6,000
T =)V T =231 T L=617
0402-074 Tail boom pipe L=617 ! 1,000
SD 7 —)V7—1 — 16T O — )L ¥ )
0412-139 SD tail pulley 16T 1 600 Roll pin attached
T —a2r ha— )by R L=642
0412-143 | Rudder control rod L=642 ! 300
SD 7 — W7 =1 — 16T v 7 Mt VA=t
0412-145 SD tail pulley with 16T shaft 1 1,200 Pre-assembled
SD7F—LVEvFTL—rEy b N Brg. fif
0412-146 SD t_e}il pitch plate set ] 1 set 1,800 Bearjngs fntacheg
0412-147 | SD7—IVEY FL =+ } [E:N 1,000 L A RE A
SD tail pitch lever set 1 set Screws and guide pins attached
F—IVE Y FLN—T T —
0412-157 Tail pitch lever collar ! 300
SD7F—VIL=vy Fr—2A %1 T Fy M
0412-236 SD tail unit case Each 1 1,000 Screws and nuts attached
SDX 74— ha— )L A K35 15K
0412-316 SDX rudder control guide ¢3.5 1 set 500
T—=IWVEvFTL—FRA
0414-141 Tail pitch plate boss ! 300
0dlalay | ToVEYTF U IEY T JIEN 500 T—LVEYFTL—F, FTECfTE
Tail pitch link set 1 set With tail pitch plate, parallel pin
AT A N M6 7 v b EEIRF
0414-163 | Gjide shaft ‘% 400 With M6 nut shin type
D37T— V7 L—FhV¥y—+v | AB 15 2
0414-494 | D3 (ail blade holder set A.Beach2 1,200
D3 T— N7
0414-495 D3 tail housing 1 1,200
D37T—IV¥x7 b
0414-501 D3 tail shaft 1 700
2500-051 Brg. 04Xe8X3ZZ 2 1,200
2500-054 Brg. 06X010X3ZZ 2 1,200
2500-055 BRG. 5X10X4 ZZ 2 1,200
2500-068 Brg. 05X013X4Z7 2 1,200
BRG. 5X10X4H A 7 A b
2500-082 | BRG. 5X10X4H thrust 2 1,600
2504033 | 2 A3 2 7OV E 1 1,700
Timing belt
M3 AT sy b
2505-006 M3 nylon nut 10 200
M2.6F v b
2505-013 M2.6 nut 10 200
2506-004 FW 93X08X0.5T 20 100
2506-005 FW 04X06X0.5T 10 100
2506-021 FW 05X07X0.1T 5 400
2506-029 FW 06X08X0.3T 5 500
2506-032 FW 05X07X0.4T 5 300
E-Y ¥ 7 ol5
2507-001 E-ring 01.5 10 100
I VAT E v 2X11.6
2509-012 | Grooved parallel pin 2X11.6 2 300
O — )L E ¥ ¢2X12
2509-015 Roll pin 92X 12 10 500
717 — 5X8X2.5
2521061 | Coflar 5X8X2.5 2 300
717 — 6X7X3
2521-079 Collar 6X7X3 2 500
POM /¥ 7 2.5X3.5X1200 75—y FIZHEH
2523-022 | pOM pipe 2.5X3.5X1200 2 600 Used for the rudder rod.
M2uy R |
2524-001 M2 rod end 10 500
EX 05 R—)V
2525-006 EX o5 ball 10 1,000
EX 05 R— L i5ft
2525-007 EX @5 ball with stand 10 1,000
0 )~ 7 SS050
2529-010 O-ring $S050 5 300
v NAZ 1) 22— M3X5
2531-002 Set screw M3X5 10 300
Fy v T A7) 12— M3X6
2532-001 Cap screw M3X6 10 400
Fx v T A7) 2— M3XI16
2532-005 Cap screw M3X16 10 400
Fyv TAT) 22— M2X8
2532-028 Cap serew M2X8 10 800
Fx v T AT 12— M2.6X8
2532-030 Cap screw M2.6X8 10 800
Fx v T A7) 22— M2X6
2532-031 Cap screw M2X6 10 800
¥y 7 A7) 2— M2.6X122 1E
2534-006 Tapping screw M2.6X12 No.2 type 10 100
2539.015 | [ 1 FEZ M3X63 2 500

Guide pin M3X6.3

46




2532-012

i§>§ 2506-010
2 e

0412-154

2506-044

2505-006

0412-165

0308-026

- 0402-644

- /
~ P 2532-051
~

2532-012

2521-069  [2506-044

0412-199




a—F No. REd A% AR () ik
Code No. Part Q'ty Price (Yen) Remarks
Gigas FRP ¥ v & SD ¥ v V¥ 8— T
0308-026 Gigas FRP Cabin ! 12,000 With SD cabin damper rubbers
T—=IV T —=LT L — A L=350
0402-644 | Tail boom brace L=350 2 1,000
T—=WVT—=LTL—AF—3IF)’98
0404-796 Tail boom brace terminal 98 4 400
SD 2R & 7 |k S 7. RN A
0412-154 SD tail stabilizer set 1 set 900 With screw and fin band
0412-165 | B3 AT TS 4 300
05 snap pin
SDF XYL F o /)N—T4
0412-199 | 5P cabin damper rubber 4 400
2505-006 | M3 FAH Tk 10 200
M3 nylon nut
M2.6 & b
2505-013 M2.6 nut 20 200
2506-010 | FW 03Xe9X1T 20 100
FW 02.6X07.5X0.5 1
2506-044 | £ 4.6X07.5X0.5 black 10 300
RNAZ T ARV IN— M3X26
2511-033 Hexagon cross member M3X26 2 300
717 — 3X8X7
2521-069 | ¢ [ar 3X8X7 2 300
717 — 3X8X15
2521-128 | Collar 3X8X15 2 300
Fx v T AT 12— M3X35
2532-012 Cap screw M3X35 10 400
Fy v T A7) 2— M2.6X10
2532-051 Cap screw M2.6X10 10 400

48




MEMO

49




MEMO

50




HIRO20

“Feel the heart
EOR—tRNES%t HIROS30 LImIED

3-3-1 SAKURAGAOKA, FUCHU-SHI,
LBERFAmEHES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 () FAX:47-6108  TEL:81-847-40-0088 FAX :81-847-47-8902

A X & Caution

O AEOABTD—ERE /-3 2B & BUT CERB T2 2 I EINTVET,

@ FEOARICOVWTIR, FERFELULICERTZZENHBUET,

@ AEDABRICDVWTALEHLTHNETH, A—IAEFLSPEN, BEbBILESTMAEDIL
PHNELES, T—HREIVETLIIBBENVELET,

@ BRELEBRIIDVWTEOBEILAPHOTEEEAEVDPRETOT, ITHIZEL,

(® Reproduction of this manual, or any part thereof, is strictly prohibited.

@ The contents of this manual are subject to change without prior notice.

® Every effort has been made to ensure that this manual is complete and correct. Should
there, however, be any oversights, mistakes or omissions that come to your attention, please
inform us.

@ Item (@ not withstanding, we cannot be responsible for events related to the operation of
your model.

TrR29%F9 A
First printing

IR ZEAT
September 2017

H.I




